SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

L 802.11a 36 5149.76 50.57 54.00 -3.43 H AVERAGE Pass Band Edge
802.11a 36 | 10360.00 58.78 68.30 -9.52 H Peak Pass Harmonic
) 802.11a 44 - - - - - - - Band Edge
802.11a 44 | 10439.33 61.24 68.30 -7.06 H Peak Pass Harmonic
2 802.11a 48 - - - - - - - Band Edge
802.11a 48 | 10481.13 60.69 68.30 -7.61 H Peak Pass Harmonic
A 802.11a 52 - - - - - - - Band Edge
802.11a 52 | 10520.73 57.66 68.30 -10.64 H Peak Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
802.11a 60 10600.00 50.75 54.00 -3.25 H AVERAGE Pass Harmonic
6 802.11a 64 5350.24 50.10 54.00 -3.90 H AVERAGE Pass Band Edge
802.11a 64 10640.00 47.68 54.00 -6.32 H AVERAGE Pass Harmonic
. 802.11a 100 5459.88 50.21 54.00 -3.79 H AVERAGE Pass Band Edge
802.11a 100 | 11000.00 50.49 54.00 -3.51 \% AVERAGE Pass Harmonic
o 802.11a 116 - - - - - - - Band Edge
802.11a 116 | 11160.00 49.42 54.00 -4.58 \% AVERAGE Pass Harmonic
° 802.11a 140 | 5727.71 62.93 68.30 -5.37 H PEAK Pass Band Edge
802.11a 140 | 11400.00 50.42 54.00 -3.58 H AVERAGE Pass Harmonic
10 802.11ax HE20 36 5149.53 49.73 54.00 -4.27 H AVERAGE Pass Band Edge
802.11ax HE20 36 10360.00 62.08 68.30 -6.22 H PEAK Pass Harmonic
802.11ax HE20 44 - - - - - - - Band Edge

11
802.11ax HE20 44 | 10440.00 60.85 68.30 -7.45 H PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report
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Summary of each worse mode

_ Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 = 48 - - - - - - - Band Edge
12

802.11ax HE20 | 48 | 10480.00 60.27 68.30 -8.03 H PEAK Pass Harmonic

802.11ax HE20 | 52 - - - - - - - Band Edge
13

802.11ax HE20 = 52 | 10520.73 58.31 68.30 -9.99 Y Peak Pass Harmonic

802.11ax HE20 | 60 - - - - - - - Band Edge
14

802.11ax HE20 | 60 | 10600.00 50.64 54.00 -3.36 H AVERAGE Pass Harmonic

802.11ax HE20 = 64 5350.46 49.29 54.00 -4.71 H AVERAGE Pass Band Edge
15

802.11ax HE20 | 64 | 10640.00 50.84 54.00 -3.16 H AVERAGE Pass Harmonic

802.11ax HE20 & 100 | 5455.98 49.17 54.00 -4.83 H AVERAGE Pass Band Edge
16

802.11ax HE20 | 100 @ 11000.00 50.67 54.00 -3.33 \% AVERAGE Pass Harmonic

802.11ax HE20 = 116 - - - - - - - Band Edge
17

802.11ax HE20 = 116 | 11160.00 49.80 54.00 -4.20 \% AVERAGE Pass Harmonic

802.11ax HE20 & 140 | 5728.90 60.65 68.30 -7.65 H PEAK Pass Band Edge
18

802.11ax HE20 | 140 | 11400.00 50.85 54.00 -3.15 H AVERAGE Pass Harmonic

802.11ax HE20 & 36 5100.02 47.75 54.00 -6.25 H AVERAGE Pass Band Edge
19

802.11ax HE20 36 - - - - - - - Harmonic

802.11ax HE20 = 64 5459.78 47.21 54.00 -6.79 H AVERAGE Pass Band Edge
20

802.11ax HE20 64 - - - - - - - Harmonic

802.11ax HE20 & 100 | 5457.17 47.25 54.00 -6.75 H AVERAGE Pass Band Edge
21

802.11ax HE20 | 100 - - - - - - - Harmonic

802.11ax HE20 & 140 | 5764.26 60.07 68.30 -8.23 H PEAK Pass Band Edge
22

802.11ax HE20 | 140 - - - - - - - Harmonic

Sporton International Inc. (Kunshan) Page Number : C7 of C260

TEL : +86-512-57900158

FCC ID : O57TB370FU




SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Summary of each worse mode

Mode Modulation Ch. Freg. Level Limit Margin Pol. Peak Result Remark
(MH2z) (dBuV/m) | (dBuV/m) (dB) Ava.

802.11ax HE20 36 5101.37 47.77 54.00 -6.23 H AVERAGE Pass Band Edge
23

802.11ax HE20 36 - - - - - - Harmonic

802.11ax HE20 64 5458.48 47.22 54.00 -6.78 H AVERAGE Pass Band Edge
24

802.11ax HE20 64 - - - - - - Harmonic

802.11ax HE20 | 100  5459.94 47.35 54.00 -6.65 H AVERAGE Pass Band Edge
25

802.11ax HE20 | 100 - - - - - - Harmonic

802.11ax HE20 | 140 5744.24 60.35 68.30 -7.95 \Y PEAK Pass Band Edge
26

802.11ax HE20 | 140 - - - - - - Harmonic

802.11ax HE20 36 5102.30 47.75 54.00 -6.25 H AVERAGE Pass Band Edge
27

802.11ax HE20 36 - - - - - - Harmonic

802.11ax HE20 64 5459.21 47.19 54.00 -6.81 H AVERAGE Pass Band Edge
28

802.11ax HE20 64 - - - - - - Harmonic

802.11ax HE20 |« 100  5459.88 47.47 54.00 -6.53 H AVERAGE Pass Band Edge
29

802.11ax HE20 | 100 - - - - - - Harmonic

802.11ax HE20 | 140 5744.89 60.56 68.30 -7.74 H PEAK Pass Band Edge
30

802.11ax HE20 | 140 - - - - - - Harmonic

802.11ax HE40 38 5146.95 50.93 54.00 -3.07 H AVERAGE Pass Band Edge
31

802.11ax HE40 38 10380.00 55.30 68.30 -13.00 \Y Peak Pass Harmonic

802.11ax HE40 46 5021.51 49.61 54.00 -4.39 H AVERAGE Pass Band Edge
32

802.11ax HE40 46 10460.60 57.83 68.30 -10.47 H Peak Pass Harmonic

802.11ax HE40 54 5056.03 49.64 54.00 -4.36 H AVERAGE Pass Band Edge
33

802.11ax HE40 54 10540.00 58.13 68.30 -10.17 \Y Peak Pass Harmonic
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Summary of each worse mode

Mode Modulation Ch. Freq. Level Limit Margin | Pol. Peak Result Remark

2 802.11ax HE40 62 5351.03 50.64 54.00 -3.36 H AVERAGE Pass Band Edge
802.11ax HE40 = 62 | 10620.00 48.85 54.00 -5.15 \Y AVERAGE Pass Harmonic
a5 802.11ax HE40 | 102 | 5458.73 50.73 54.00 -3.27 H AVERAGE Pass Band Edge
802.11ax HE40 | 102 @ 11020.00 48.24 54.00 -5.76 \% AVERAGE Pass Harmonic
36 802.11ax HE40 | 110 5452.51 49.32 54.00 -4.68 H AVERAGE Pass Band Edge
802.11ax HE40 = 110 | 11100.00 39.74 54.00 -14.26 H AVERAGE Pass Harmonic
a7 802.11ax HE40 | 134 | 5459.93 48.42 54.00 -5.58 \% AVERAGE Pass Band Edge
802.11ax HE40 | 134 | 11340.00 46.01 54.00 -7.99 H AVERAGE Pass Harmonic
28 802.11ax HE80 42 5145.63 50.90 54.00 -3.10 H AVERAGE Pass Band Edge
802.11ax HE80 = 42 | 10420.00 48.33 68.30 -19.97 H Peak Pass Harmonic
29 802.11ax HES8O 58 5350.61 50.57 54.00 -3.43 H AVERAGE Pass Band Edge
802.11ax HEB0O = 58 | 10580.00 45.18 68.30 -23.12 H PEAK Pass Harmonic
40 802.11ax HE8B0 = 106 = 5437.04 50.90 54.00 -3.10 H AVERAGE Pass  Band Edge
802.11ax HE80 | 106 @ 11060.00 45.55 74.00 -28.45 \% PEAK Pass Harmonic
a1 802.11ax HE80 | 122  5450.18 49.98 54.00 -4.02 H AVERAGE Pass Band Edge
802.11ax HE80 | 122 | 11220.00 45.92 54.00 -8.08 \% AVERAGE Pass Harmonic
" 802.11a 149 | 5611.97 59.66 68.30 -8.64 H PEAK Pass  Band Edge
802.11a 149 | 11490.00 49.53 54.00 -4.47 H AVERAGE Pass Harmonic
802.11a 157 - - - - - - - Band Edge

43
802.11a 157 | 11570.00 50.35 54.00 -3.65 \% AVERAGE Pass Harmonic
" 802.11a 165 | 5944.94 58.96 68.30 -9.34 H PEAK Pass Band Edge
802.11a 165 & 11650.00 50.81 54.00 -3.19 \% AVERAGE Pass Harmonic
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45 802.11ax HE20 149 5628.35 58.28 68.30 -10.02 PEAK Pass Band Edge
802.11ax HE20 149 11490.00 49.59 54.00 -4.41 AVERAGE Pass Harmonic
802.11ax HE20 157 - - - - - - Band Edge

46
802.11ax HE20 157 11570.00 49.71 54.00 -4.29 AVERAGE Pass Harmonic

47 802.11ax HE20 165 5937.82 60.38 68.30 -7.92 PEAK Pass Band Edge
802.11ax HE20 165 11650.00 50.58 54.00 -3.42 AVERAGE Pass Harmonic

48 802.11ax HE40 151 5947.27 60.30 68.30 -8.00 PEAK Pass Band Edge
802.11ax HE40 151 11510.00 49.00 54.00 -5.00 AVERAGE Pass Harmonic

49 802.11ax HE40 159 5603.90 59.42 68.30 -8.88 PEAK Pass Band Edge
802.11ax HE40 159 11590.00 50.50 54.00 -3.50 AVERAGE Pass Harmonic

50 802.11ax HE80 155 5937.23 59.16 68.30 -9.14 PEAK Pass Band Edge
802.11ax HE80 155 11550.00 50.93 54.00 -3.07 AVERAGE Pass Harmonic

61 802.11ax HE20 149 5634.95 58.59 68.30 -9.71 PEAK Pass Band Edge
802.11ax HE20 149 - - - - - - Harmonic

5 802.11ax HE20 165 5935.38 59.07 68.30 -9.23 PEAK Pass Band Edge
802.11ax HE20 165 - - - - - - Harmonic

63 802.11ax HE20 149 5642.05 58.30 68.30 -10.00 PEAK Pass Band Edge
802.11ax HE20 149 - - - - - - Harmonic

54 802.11ax HE20 165 5946.00 59.96 68.30 -8.34 PEAK Pass Band Edge
802.11ax HE20 165 - - - - - - Harmonic

- 802.11ax HE20 149 5631.90 59.37 68.30 -8.93 PEAK Pass Band Edge
802.11ax HE20 149 - - - - - - Harmonic

56 802.11ax HE20 165 5927.00 59.00 68.30 -9.30 PEAK Pass Band Edge
802.11ax HE20 165 - - - - - - Harmonic
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802.11n HT20 36 5150.00 50.97 54.00 -3.03 AVERAGE Pass Band Edge
57
802.11n HT20 36 10360.00 53.01 68.30 -15.29 PEAK Pass Harmonic
802.11n HT20 44 - - - - - - Band Edge
58
802.11n HT20 44 10440.00 62.60 68.30 -5.70 PEAK Pass Harmonic
802.11n HT20 48 - - - - - - Band Edge
59
802.11n HT20 48 10480.00 60.29 68.30 -8.01 PEAK Pass Harmonic
Summary of each worse mode
Mode Modulation Ch. Freg. Level Limit Margin | Pol. Peak Result Remark
802.11n HT20 = 52 - - - - - - - Band Edge
60
802.11n HT20 | 52 | 10520.00 58.10 68.30 -10.20 H PEAK Pass Harmonic
802.11n HT20 = 60 - - - - - - - Band Edge
61
802.11n HT20 @ 60 | 10600.00 50.61 54.00 -3.39 H AVERAGE Pass Harmonic
802.11n HT20 @ 64 5350.04 50.59 54.00 -3.41 H AVERAGE Pass Band Edge
62
802.11n HT20 | 64 | 10640.00 47.35 54.00 -6.65 \Y AVERAGE Pass Harmonic
802.11n HT20 = 100 | 5459.99 50.06 54.00 -3.94 H AVERAGE Pass Band Edge
63
802.11n HT20 | 100 | 11000.00 50.57 54.00 -3.43 \% AVERAGE Pass Harmonic
802.11n HT20 | 116 - - - - - - - Band Edge
64
802.11n HT20 | 116 @ 11160.00 50.65 54.00 -3.35 \Y AVERAGE Pass Harmonic
802.11n HT20 @ 140 | 5725.71 63.77 68.30 -4.53 H PEAK Pass Band Edge
65
802.11n HT20 | 140 | 11400.00 50.98 54.00 -3.02 \% AVERAGE Pass Harmonic
802.11n HT40 @ 38 5101.75 48.91 54.00 -5.09 H AVERAGE Pass Band Edge
66
802.11n HT40 38 | 10380.00 57.45 68.30 -10.85 H PEAK Pass Harmonic
802.11n HT40 | 46 5149.85 50.44 54.00 -3.56 H AVERAGE Pass Band Edge
67
802.11n HT40 &= 46 | 10460.00 53.92 68.30 -14.38 \% PEAK Pass Harmonic
68 802.11n HT40 @ 54 5009.86 49.58 54.00 -4.42 H AVERAGE Pass Band Edge
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802.11n HT40 54 10540.00 54.89 68.30 -13.41 H PEAK Pass Harmonic
69 802.11n HT40 62 5350.00 50.03 54.00 -3.97 H AVERAGE Pass Band Edge
802.11n HT40 | 62 | 10620.00 45.07 54.00 -8.93 \Y AVERAGE Pass Harmonic
70 802.11n HT40 | 102 5458.73 50.83 54.00 -3.17 H AVERAGE Pass Band Edge
802.11n HT40 | 102 & 11020.00 48.49 54.00 -5.51 \% AVERAGE Pass Harmonic

Summary of each worse mode

Mode Modulation Ch. Freq. Level Limit Margin | Pol. Peak Result Remark

802.11n HT40 110  5457.31 49.34 54.00 -4.66 H AVERAGE Pass Band Edge

71
802.11n HT40 110 | 11100.00 48.51 54.00 -5.49 H AVERAGE Pass Harmonic
802.11n HT40 134 | 5725.01 63.98 68.30 -4.32 H PEAK Pass Band Edge

72
802.11n HT40 134 | 11340.00 48.49 54.00 -5.51 \% AVERAGE Pass Harmonic
802.11n HT20 149 | 5608.27 60.10 68.30 -8.20 H PEAK Pass Band Edge

73
802.11n HT20 149 | 11490.00 50.57 54.00 -3.43 \% AVERAGE Pass Harmonic
802.11n HT20 157 - - - - - - - Band Edge

74
802.11n HT20 157 | 11570.00 50.10 54.00 -3.90 H AVERAGE Pass Harmonic
802.11n HT20 165 | 5945.75 60.38 68.30 -7.92 \% PEAK Pass Band Edge

75
802.11n HT20 165 | 11650.00 50.33 54.00 -3.67 \% AVERAGE Pass Harmonic
802.11n HT40 151 | 5928.94 59.29 68.30 -9.01 \% PEAK Pass Band Edge

76
802.11n HT40 151 | 11510.00 47.46 54.00 -6.54 H AVERAGE Pass Harmonic
802.11n HT40 159 | 5620.87 59.54 68.30 -8.76 \% PEAK Pass Band Edge

77
802.11n HT40 159 | 11590.00 46.18 54.00 -7.82 \% AVERAGE Pass Harmonic
802.11a 144 - - - - - - - Band Edge

78
802.11a 144 | 11440.00 50.58 54.00 -3.42 H AVERAGE Pass Harmonic
802.11ax HE20 | 144 - - - - - - - Band Edge

79
802.11ax HE20 = 144 | 11440.00 50.54 54.00 -3.46 \% AVERAGE Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C12 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




=wnas. FCC RF Test Report Report No. : FR332406D

802.11ax HE40 142 - - - - - - - Band Edge
80
802.11ax HE40 142 11420.00 50.51 54.00 -3.49 \% AVERAGE Pass Harmonic
802.11ax HE80 138 - - - - - - - Band Edge
81
802.11ax HE80 138 11380.00 50.44 54.00 -3.56 \% AVERAGE Pass Harmonic
802.11n HT20 144 - - - - - - - Band Edge
82
802.11n HT20 144 11440.00 49.06 54.00 -4.94 \% AVERAGE Pass Harmonic
802.11n HT40 142 - - - - - - - Band Edge
83
802.11n HT40 142 11420.00 49.19 54.00 -4.81 \% AVERAGE Pass Harmonic
802.11n HT20 140 5729.74 63.72 68.3 -4.58 H PEAK Pass Band Edge
802.11n HT20 140 11400.00 47.67 74.00 -26.33  H PEAK Pass Harmonic
84
802.11n HT20 01 2389.43 47.49 54.00 -6.51 H AVERAGE Pass Band Edge
802.11n HT20 01 4824.00 40.66 = 74.00 -33.34 |V Peak Pass Harmonic
802.11n HT20 140 5727.075 63.46 68.3 -4.84 H Peak Pass Band Edge
802.11n HT20 140 11400.00 43.06 54.00 -1094  V AVERAGE Pass Harmonic
85
802.11n HT20 01 2389.95 47.45 54.00 -6.55 H AVERAGE Pass Band Edge
802.11n HT20 01 4824.00 40.87 74.00 -33.13  H Peak Pass Harmonic
802.11n HT20 140 5725.84 62.43 68.3 -5.87 H Peak Pass Band Edge
802.11n HT20 140 11400.00 50.02 54.00 -3.98 H AVERAGE Pass Harmonic
86
Bluetooth-LE_GSFK 39 2497.54 47.19 54.00 -6.81 H AVERAGE Pass Band Edge
Bluetooth-LE_GSFK 39 4960.00 40.95 74.00 -33.05 V Peak Pass Harmonic
88 802.11n HT20 140 41.64 36.76 40.00 -3.24 \% QP Pass LF
89 802.11ax HE80 155 41.64 36.83 40.00 -3.17 \% QP Pass LF
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT 1+2

Pol. Horizontal Fundamental

11ﬂLe\leI (dBuVim) o L8¥el ({BuVim)

1
1138 1138 {
95 95
813 813
N | 56 BAND1—3 l | N 5GBAND 13
N i Mw“wwwwmw i —
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5148.80 68.95 74.00 -13.05 43.30 34.40 12.48 2931 0.8 135 137 PEX 1 5180.00 108,62 -----v -=--=- 99.96 34.46 12.54 29.34 0.0 135 137 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 15 AVG),
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.76 50.57 54.00 -3.43 33.00 34.40 1248 2931 @.80 135 137 AVERAGE 1 5180.00 101,56 -----v -=--=- 3.9 34.46 12.54 29.34 0.00 135 137 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
56 BAND 13 ] | - 5GBAND -3
50 i a0
A MWWM!WMW
48 488 W
Peak
125 125
163 163
510 LA 5164, 5196, 5208, 5260 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51312 58.62 74.00 -15.38 4114 34.33 12.42 9.7 0.0 135 305 PEM 1 5180.00 99.74 --veev oomeee 8210 3445 1.5 29.34 0.0 135 385 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 i
i3 i3
50 a0
56 BAND 13 (AVG)
44 488
Av
) 125 125
163 163
510 LA 5164, 5196, 5208, 5260 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 SlLe4 4778 5400 -6.20 30.31 34.32 12.42 2927 @.80 135 385 AVERAGE 1 5180.00 9141 ----ev oomeee 775 .46 12,54 2934 0.00 135 385 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
g _1 1T S 1L
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak L Wiy y WWWW
[(TPrAE T b
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10%0.00 53.78 68.30 -9.50 70.30 37.40 17.5 66.48 0.8 - oo Pesk 1 10%0.09 5195 68.30 -16.35 63.47 37.40 17.5 66.48 0.08 - - Pesk
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn) o Level (dBuVim)
138 1134
915 915
03 i 3 i
minl T [ s 1 T [ st
([ 1 LT 71 | L L LT 1 (I |
650 | 81 65, 881
—_ I oL NS — L I- i oL DS
Peak e PR oSy b sy
A s WW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
11043933 6L24 6830 -7.06 72.53 37.48 17.62 66.39 0.8 .- - Pesk 1 1044009 54.90 68.30 -13.40 66,19 37.48 17.62 66.39 0.08 - - Pesk
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Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg
1 1M8L13 60.69 68,30 -7.61 L5 37.53 1765 6634 .08 - - Pesk

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 i 3 i
T i St T T [ w0ty
L I 1 LT 71 | LU [ - 1 (I |
50 f i) i b
—_ L ( - — (B -3 (A —_ LI *[ S| -
Peak s WWW y WWWW
A A———
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 10430.00 5452 68.30 -13.78 65.68 37.53 1765 66.34 .08 .- - Pesk
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Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
03 i 3 i
T T [ w0ty T T [ w0ty
L I LT | L L LT _ T |
650 ] 5, ; 8|
—_ L l o _[Eat-IA —_ LI l‘ S| -
Peak 8 I . ||WMWW“W : mewwwm
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10520.73 57.66 68.30 -10.64 68.69 37.57 17.69 66.29 .00 - Peak 1 1052009 55.98 68.30 -12.32 67.01 37.57 17.69 66.29 0.08 - --- Pesk

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number : C19 of C260




swaranss. FCC RF Test Report

Report No. : FR332406D

Pol. Horizontal Vertical
mLeveI(dBqu) i Level (dBuVim)
134 1134
915 5
i SEMD13 i GEMD1-3
i gy S LT S LT
2 1
I ~ oSG BAND1--3(AVG) R ] ~ o SGBAND1--3(AVG)
m IW.‘ al !
Peak S————TH ooy WWWW“‘W iy
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 1000.00 ob.54 7480 -L3.46 TL33 3766 1775 66.20 080 16l 15 PEMK 1 1000.80 57.36 74.00 -16.64 6815 37.66 17.75 66.20 0.80 56 307 REAC
1 10660.08 50.75 54.88 -3.25 6L.54 37.66 17.75 66.20 .00 161 225 AVERAGE 1 10600.08 47.69 54.80 -6.31 S5.43 37.66 17.75 66.20 0.0 256 327 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number 1 C20 of C260




FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B 56 BAND1—3 B
l | o 5GBAND 13
5.0 1 50
oty gl s b
48 448
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535458 59.68 74.00 -14.30 41.82 34.50 12.88 2952 0.0 173 LI PEN 1 5320.00 109.78 ----vv -onee- 92.00 450 1277 29.49 0.0 173 141 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) 56 BAND 1.5 AVE)
48 448
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535.24 50.16 54.00 -3.99 3.5 34.50 12.87 2957 0.0 173 141 AVERAGE 1 5320.00 10172 ---evv =omees 83,94 34.50 1277 29.49 0.00 173 141 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C260

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B 56 BAND1—3 B
l | e 5GBAND 13
SSIUW )
'MWMWWMWMWMWMMM QMWMM‘MNW“‘
48 448
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5388.60 58.08 74.00 -15.92 40.15 34.50 1299 2956 0.0 220 367 PEMK 1 5320.00 100,45 ----vv -enee- B2.67 .50 12.77 29.49 0.00 20 307 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
56 BAND 1.5 AVG)
s * s
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%.36 47.37 54.00 -6.63 29.29 34.53 13.17 29.62 0.0 20 307 AVERAGE 1 530,00 93.02 ---eev oomees 504 3450 1277 2949 0.00 20 387 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C260

TEL : +86-512-57900158
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swaranss. FCC RF Test Report

Report No. : FR332406D

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
134 1134
915 5
i SEMD13 i GEMD1-3
i gy S LT S LT
“ 1
I ~ oSG BAND1--3(AVG) R 1‘ ~ o SGBAND1--3(AVG)
188 al 2 Lo Ll
Peak b b dpniiio Vil [PRRFTIEN
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 10640.00 55.54 74.80 -15.46 69.21 3770 17.78 66.15 0.00 143 50 PEAK 1 10640.00 5670 74.00 -17.18 €7.39 770 1778 66.15 0.0 287 318 PEAC
1 10640.00 47.68 54.88 -6.32 58.35 37.78 17.78 6615 0.0 143 158 AVERAGE 1 10648.08 46.93 S4.80 -7.87 57.68 37.78 17.78 6615 .00 287 318 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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samranis. FCC RF Test Report

Report No. : FR332406D
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1134 36 !
15 175
i3 83
l | 7 5GBAND 13
650 1 &1 T
48 T
Peak
125 05
163
163
£50 £l Bl 0 g
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m BB dBw dBm B B B -
1 5437.68 59.63 74.00 -14.37 4159 34.52 13012 29.60 0.00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 GAG5.13 62.53 6B.30 -5.77 44.43 3453 1319 29.62 .00 1 5500.00 111,38 ----vv -=nem- 93.22 4.5 13.26 29.65 0.00 200 151 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
56 BAND 13 (AVG), L L1 56,BAND 13 (AVG)
48 448 LW
Av
) 325 35
163 163
8560 5300, 5410, 5440, 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%9.88 50.21 S54.00 -3.79 3213 4.5 1317 29.62 .00 1 5500.00 104,72 --veev ovmeee 86,56 34.55 13.26 29.65 0.00 200 151 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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samranis. FCC RF Test Report

Report No. : FR332406D

7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 1+2
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
i3 83
l | 1] 5GBAND 13
650 &1
e L L Kk ey
488 4MMvawwwwwmwwwwM%mmemwhww
Peak
125 05
163
163
£50 £l Bl 0 g
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBw dB/m B 0B dB -
1 54559 57.84 74.00 -16.16 39.76 34.53 13.16 29.61 .00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5469.92 58.78 68.30 -9.50 40.68 34.53 13.20 29.63 .00 1 5500.00 1031 ----vv -=nee- B4.94 3455 13.26 29.65 0.00 275 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 t
813 813
5.0 50
56 BAND 15 (AVG) L L1 56BAND 13 (AVG)|
s 1 s SR
Ay ,——/’—/’—’_—f*"v"’\)
) 325 35
163 163
8560 5300, 5410, 5440, 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.68 47.72 S4.00 -6.28 29.64 3453 13.17 29.62 .00 1 5500.00 93.98 ----ev -oeoe- 7504 3455 1326 29.65 0.00 275 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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FCC RF Test Report

SPORTON LAB.

Report No. : FR332406D

Pol. Horizontal Vertical
mLﬂel(d&Mm) i Level (4Bu/m)
1138 134
915 975
i SEMD13 f GEMD1-3
i gy S 1L T S LT
50 1 !
I i ~ oSG BAND1--3(AVG) R ~ o SGBAND1--3(AVG)
488 i — pp— ) § - iy
Peak S———— L N s
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 1l000.00 59.41 74.80 -14.59 66.9 38.10 18.08 65.73 0.00 199 16l PEAK 1 1l000.00 6056 74.00 -13.14 70.41 3010 18.08 6573 000 17 49 PEMC
2 11000.08 50.14 54.88 -3.86 59.69 38.10 18.8 65.73 .00 199 161 AVERAGE 1 1100008 50.49 54.80 -3.51 60.84 38.10 1808 65.73 0.0 227 349 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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FCC RF Test Report

SPORTON LAB.

Report No. : FR332406D

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
i SEMD13 f GEMD1-3
i gy S LT S LT
I L ~ oSG BAND1--3(AVG) R ~ o SGBAND1--3(AVG)
188 ‘F T A al Ll
Peak ARSI i P NPT SRR
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 1116000 59.29 74.80 -14.71 66.53 38.20 18.20 65.64 000 27 50 PEAK 1 L1160.00 58.45 74.80 -15.5% €7.69 30.20 15.20 65.64 000 M3 QPN
2 1116008 49.23 54.88 -4.77 55.43 38.19 18.28 65.64 .00 287 158 AVERAGE 1 11160.08 49.42 54.80 -4.58 55.67 38.19 18.20 65.64 0.0 M5 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
IHLevel(dl!n\l'llnl mLevel{leNlml
138 1138 1
a5 u\“ 915
B3 M B3
56 BAND1—3 - 5GBAND 13
. W 1 i Ty T
1l '
nMWW\,Wleﬁ PRI WERWITY . WWW T
488 Lt Wm-“ i
Peak M
35 35
163 163
5100 513, 58, 5730, 5752, 5785 1000 0. 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedinBNE B B B B B B a dy MeBUuBWE B BN B B B B a dy
1 572771 62.93 68.30 -5.37 4405 34.84 1373 2979 0.00 286 131 PEMK 1 5700.00 109,64 ----vv -vnees 9L17 .78 13.49 29.80 o.00 286 131 PEAK
mLevel{leNlml
1138
1
915
B3
650
L L1 56 BAND 13 (AVG)
Lt e
Avg Blank e
35
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5700.00 10113 ----vv -oneee 8270 34.77 13.46 29.80 0.00 286 131 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C28 of C260

TEL : +86-512-57900158
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Vertical Fundamental
1H|.M(dmlwml quwd{dmwml
138 1138
1
97.5’““*.‘-"”"‘“ w3
B3 B3
\\}\ 56 BAND1—3 l ] i - 5GBAND 13
0 Pl | il -
w“ﬁan|nlw Mlll"J[ L““"“"‘F" ;‘”“““'.,Ir. Lﬁrwﬂhw Ay WWM i \Twn.ml |
4#4 488 M"W"”‘
Peak e
35 35
163 163
5100 513, 58, 5730, 5752, 5785 1000 0. 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedinBNE B B B B B B a dy MeBUuBWE B BN B B B B a dy
1 5730.20 59.97 68.30 -B.33 4116 34.85 13.75 2979 0.0 149 193 PEMK 1 5700.00 104,20 ----vv -=nem- 85,73 .78 13.49 29.80 0.00 149 193 PEAK
quwd{dmwml
1138
w5 1
B3
650
L L1 56 BAND 13 (AVG)
Lt o g
r‘r""-m.--'-u-’
Avg Blank e
35
163
1000 0. 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBUuBWE B BN B B B B a dy
1 5700.00 95.76 ----ev -vnee- 7.9 W78 1349 29.80 0.00 149 193 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C29 of C260
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
i O3 i3 GO 13
i gy S LT g gy S LT
I ~ oSG BAND1--3(AVG) R ~ o SGBAND1--3(AVG)
s A Sy f ——— ""d
Peak WWW
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11400.00 60.28 74.80 -13.72 69.06 38.34 18.39 65,51 0.00 240 395 PEAK 1 11400.00 59.84 74.80 -14.16 68.62 38.34 18.39 65,51 0.00 236 323 PEAK
2 114900 50.42 54.88 -3.58 59.20 38.34 18.39 65.51 0.0 240 355 AVERAGE 1 1140008 49.30 S4.80 -4.79 S5.88 38.34 18.39 6551 0.0 236 323 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C30 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



=wnas. FCC RF Test Report Report No. : FR332406D

10

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz

ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
56 BAND1—3 ] | - 5GBAND 13
5.0 50
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514345 60.86 74.00 -13.14 43.30 34.39 12.47 2938 0.0 229 161 PEXK 1 5180.00 118,41 ---evv -vneee 92,76 .46 12.53 29.34 0.0 29 161 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 13 [A\f(.i)_1
448 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.53 49.73 S4.00 -4.27 32,06 34.40 1248 2931 0.0 229 161 AVERAGE 1 5180.00 102,01 ----vv -=nem- B4.36 3446 12.53 29.34 0.00 229 161 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C260
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=wnas. FCC RF Test Report Report No. : FR332406D

10

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz

ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
) 56 BAND1—3 ] | - 5GBAND 13
5.0 50
by
188 188 W
Peak '
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5142.97 59.54 74.00 -14.46 4195 3439 12.47 2938 0.00 212 304 PEX 1 5180.00 107,95 ----ev -veee- 9,31 445 1.5 2933 0.00 202 304 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 13 (AVG)
u ! "
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.85 43.64 54.00 -5.36 31.07 34.40 12.48 2931 .00 212 384 AVERAGE 1 5180.00 99.33 --eeev oeeeee B1.68 34.46 12.53 29.34 0.00 212 304 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C260
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
311 M.B.
T T [ w0ty
OO I
—_ LI Sl at-IA
Peak : i
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.00 62.08 68.38 -6.22 73.60 37.48 17.56 66.45 0.00 PEAK 1 10360.08 54.91 68.30 -13.39 66.43 37.40 17.56 6648 0.00 ---  --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
03 i 3 i
minl T [ s 1 T [ st
(N[ 1 LT 71 | L L LT 1 (I |
50 7 i) i )
—_ I oL NS — L I- i oL DS
Peak e gl ey y S—L
W R P
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10440.00 60.85 68.30 -7.45 7214 37.48 17.60 66.39 @.00 ---  --- PEAK 1 1p440.00 55.19 68.30 -13.01 66.58 37.48 17.62 66.39 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C34 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
mLevel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
03 i 3 i
minl T [ s 1 T [ st
([ 1 LT 71 | L L LT 1 (I |
i 1 ) B i)
—_ I oL NS — L I- i oL NS
Peak e gl b : WWWM
Pt
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10480.00 60.27 68.30 -8.03 7L.43 37.53 17.65 66.34 @.00 -~ .- PEAK 1 1p480.00 56,22 68.30 -12.88 67.38 37.53 17.65 66.34 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C35 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
311 M.B.
T T [ w0ty
I ] J A I \
5, 1 i1
—— S| -
1
Peak DW,' MWMWW
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
11052000 55.20 68.30 -13.08 66.25 37.57 17.69 66.29 0.08 .- --- Pexk 11052073 58.31 68.30 -9.99 69.3 3757 17.69 66.29 0.08 - - Pexk

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR332406D

4 B B B B B o deg

Pol. Horizontal Vertical
mLeveI(dBqu) i Level (dBuVim)
134 1134
915 5
"3 i "3 i
T T [ st = T [ et
I N 1 LT 71 \ I ) 1 LT 1 \
650 - [ 1
—_ I I - —_ I o :W_WD—J‘A%
a4 8 { »
Peak o e pinsin S
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

d W B B B B o deg

1 1060089 6136 TA.00 -1L64 7RIS .66 1075 6620 000 200 202 PEM L 1060080 575 7400 -16.05 G854 .66 1075 6620 0.80 189 TREN
71060000 S0.64 5400 3.3 6LAD 366 1075 6620 0.09 200 112 AVERAGE 21060080 4724 5400 676 SLEB 366 1275 G620 0.09 109 7 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C37 of C260
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz

ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 f
95 95
B 56 BAND1—3 B
] | i 5GBAND 13
5.0 i 50
48 448
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.46 6196 74.00 -12.04 44.11 34.50 12.87 2952 0.0 152 147 PEMK 1 5320.00 111,32 ---eev ooeeee 93,54 .50 1277 2949 0.0 152 147 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 1.5 AVG)
48 448
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.46 49.29 S4.00 -4.71 3144 3450 12.87 2957 0.0 152 147 AVERAGE 1 5320.00 102,37 ----ev wvnees B4.59 34.50 1277 29.49 0.00 152 147 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
B 56 BAND1—3 B
] | - 5GBAND 13
5.0 i 50
bbbl ol i
48 448
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5457.28 58.86 74.00 -15.14 40.78 34.53 13.17 29.62 0.0 124 306 PEAK 1 5320.00 106,49 ----vv -onee- 88,71 34.50 1277 29.49 0.00 124 306 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 1.5 AVG)
s ! s
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M3.28 43.02 S54.00 -5.98 29.97 34.52 1313 29.66 @.00 124 386 AVERAGE 1 5320.00 98.80 ----vv -onoe- BLO2 3450 12.77 29.49 0.00 124 306 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C39 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU
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Pol. Horizontal Vertical
mLﬂeI(d&Nﬁn] i Level (4Bu/m)
1138 134
915 975
"3 i "3 i
T T [ st = T [ et
N I | [T 71 \ [ | [T 1 \
650 1 5, .
—_ L I oo [EEN-IA —_ T o D —3“\%
188 al 2 - m - _— L
Peak R W,
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 10640.00 60.92 74.80 -13.08 7L59 37.70 17.78 66.15 0.00 103 273 PEAK 1 10640.00 56.69 74.80 -17.31 €7.3% 37.70 17.78 66,15 0.00 101 8 PEAK
1 10640.00 50.84 54.88 -3.16 6149 3771 1779 6615 Q.08 183 273 AVERAGE 1 10640.00 46.92 S48 -7.88 57.59 37.78 17.78 66.15 8.0 141 8 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C40 of C260
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samranis. FCC RF Test Report

Report No. : FR332406D
16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 134 f
15 175
i3 83
] | - 5GBAND 13
650 1 &1 B | ———1]
48 T
Peak
125 05
163
163
£50 £l Bl 0 g
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBw dB/m B 0B dB -
1 5420.63 59.88 74.00 -14.12 4188 34.51 13.08 29.59 .00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5A69.83 6151 68.30 -6.79 43.41 3453 13.20 29.63 .00 1 5500.00 111,63 ----vv -=-om- 93.47 4.5 13.26 29.65 0.00 152 162 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
813 813
5.0 50
5 BAND 13 (AVE) L L1 56BAND 13 (AVG)
) ‘ i) ]
Av
) 325 35
163 163
8560 5300, 5410, 5440, 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54559 49.17 S4.00 -4.83 3189 3453 13.16 29.61 .00 1 5500.00 101,95 ----vv -enee- 83,79 34.55 13.26 29.65 0.00 152 162 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number

1 C41 of C260




samranis. FCC RF Test Report

Report No. : FR332406D

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT 1+2
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138 1
15 175
N 3
I R EE
50 850
ag
' 488
Peak
125 05
163
163
£50 £l Bl 0 ¢
Frequency (MHz) 1000 200, 00, 4600, 5800,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor
Mz dBuV/m dBuv/m B dBw dB/m B 0B dB -
1 5367.78 59.28 74.00 -14.70 4139 3450 1293 29.54 0.00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 GAG9.63 60.55 68.30 -7.75 4245 3453 13.20 29.63 .00 1 5500.00 105,42 ----vv -vnees B87.26 34.55 13.26 29.65 0.00 118 300 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 !
i3 i3
50 a0
56 BAND 13 AVG) L [ 55 BAND1---3 AVG)|
Av
) 125 125
163 163
8560 5380. 5410, 540, 100 20, 0. 4600, 5600.
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.9 45.80 S4.00 -5.20 30.72 34.53 1317 29.62 .00 1 5500.00 96,95 ----ev -enee- 7879 3455 13.26 29.65 0.00 118 300 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number : C42 of C260
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Pol. Horizontal Vertical
mLmI(dBIMm] i Level (4Bu/m)
1138 134
915 975
"3 i "3 i
T T [ st = T [ et
I I ) | [T 71 \ [ | [T 1 \
650 [ "
—_ L I oo [ —3"‘% —_ L S NI
488 m ol Py d
Peak st R o
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11609.00 59.65 74.80 -14.35 69.20 38.10 18.08 65.73 0.00 101 14 PEAK 1 11600.00 60.9 74.80 -13.04 70.51 38.10 15.08 €5.73 0.00 260 343 PEAK
2 11060.08 49.23 54.88 -4.77 5578 38.10 18.08 65.73 .00 181 164 AVERAGE 1 11000.08 50.67 5480 -3.33 60.22 38.10 1808 65.73 .00 260 343 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C43 of C260
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Pol. Horizontal Vertical
mLeveI(d&Mm] i Level (4Bu/m)
1138 134
915 975
93 = 3 E
T T [ st = T [ et
g /) N I I W ) = N NI S —
50 1 1
—_ L I oo [ —3"‘% —_ L o D —3“\%
u —— i : PR—
Peak i b o i
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11160.08 5815 74.80 -15.85 67.39 38.20 18.20 65.64 0.0 168 169 PEAK 1 11160.00 60,31 74.80 -13.69 69.55 38.20 18.20 €5.64 0.0 234 O PEAK
2 11168.08 43.70 54.88 -5.28 57.96 38.20 18.28 65.64 0.0 168 169 AVERAGE 1 11160.08 49.50 S4.80 -4.20 5S0.84 38.28 18.20 65.64 Q.00 M 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C44 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



=wnas. FCC RF Test Report Report No. : FR332406D

18

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Full RU_5700MHz

ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
95 95
813 813
m || wle 56 BAND1—3 ] | I 5GBAND 13
5.0 ! 1 a0
gk
48 448
Peak
325 35
163 163
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5728.9 60.65 68.30 -7.65 4186 34.84 1374 2979 0.0 320 130 PEX 1 5700.00 11123 ---eev ooeees 92.80 3477 13.46 29.88 0.00 320 130 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
A E S )
488 Lu._,.f"*‘-_.—*-'
Avg Blank
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 99.12 ---eev oomeee 80,69 34.77 13.46 20.80 0.00 320 130 AVERAGE

Note: The higher Signals which are no mark are within frequency band can be ignored.

Sporton International Inc. (Kunshan) Page Number 1 C45 of C260
TEL : +86-512-57900158

FCC ID : O57TB370FU
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18

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Full RU_5700MHz

ANT 1+2
Pol. Vertical Fundamental

11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)

1138 1138 1

95 95

813 813

, a1 R ¥ R A
5.0 { 50 lm
#® L MWW
Peak
325 35
163 163
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5726.17 60.43 68.30 -7.602 4172 34.84 1371 2979 @0.60 124 181 PEAK 1 5700.00 104,55 ---nvv -veees 86,08 34.78 13.49 29.86 0.00 124 151 PEAK

11"Le\iel (dBuVim)
1138
w5 *
813
50

55 BAND 1---3 AVG)

483 ' N (VR S
Avg Blank
35

163
U
1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 95.82 ---eev -veees 7739 .77 1346 29.88 0.00 124 151 AVERAGE

Note: The higher Signals which are no mark are within frequency band can be ignored.

Sporton International Inc. (Kunshan) Page Number : C46 of C260
TEL : +86-512-57900158

FCC ID : O57TB370FU
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Pol. Horizontal Vertical
mmﬂ'lﬂﬂ“’"ﬂ) i Level (4Bu/m)
1138 134
915 975
"3 i "3 i
T T [ st = T [ et
I I ) | [T 71 \ [ | [T 1 \
650 5,
—_ L I oo [ —3"‘% —_ L S NI
48 . §
Peak T IFRRPCIPRD S & WM
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11400.00 6130 74.80 -12.78 70.08 38.34 18.39 65,51 0.00 221 4 PEA 1 11400.00 60.19 74.80 -13.81 68.97 38.34 18.39 65,51 0.00 199 359 PEAK
2 11400.00 50.85 54.88 -3.15 50.63 38.34 18.39 6551 A 4 AVERAGE 1 1140008 50.71 5480 -3.29 59.49 38.34 1839 65.51 .08 199 359 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C47 of C260

TEL : +86-512-57900158
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19

Mode Band Edge

U-NII-2C_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz

ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
56 BAND1—3 l | |~ 5GBAND 13
5.0 1 ‘ 50
L AT W ; sy
“ s W
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5129.85 58.83 74.00 -15.17 4131 3436 12.45 2929 0.0 208 145 PEN 1 5180.00 118,35 ----ev -vnee- 9274 443 151 2933 0.00 200 145 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 15 (AVG)
4®4 488
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5lep.e2 47.75 5400 -6.25 30.31 34.30 12.40 29.26 0.00 209 145 AVERAGE 1 5180.00 163,75 ---nev =veee- 86,14 34.43 12.51 29.33 0.00 200 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU
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19

Mode Band Edge

U-NII-2C_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz

ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
56 BAND1—3 l | |~ 5GBAND 13
5.0 ! ‘ 50
oot bl A1)
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514137 58.53 74.00 -15.47 40.98 34.38 12.47 2938 0.0 136 309 PEAK 1 5180.00 103,99 ----ev -veee- 86,38 34.43 12.51 29.33 0.00 136 389 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 15 (AVG)
4®4 488
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5160.00 47.65 54.00 -6.35 30.21 34.30 12.40 29.26 @.00 136 309 AVERAGE 1 5180.00 97.99 ---eev oomeee 80,38 34.43 12.51 29.33 0.00 136 389 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C49 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU
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20
Mode Band Edge
U-NII-2C_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B 56 BAND1—3 B
l | I 5GBAND 13
5.0 i 50
jh
48 448
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545419 58.02 74.00 -15.98 39.94 34.53 13.16 29.61 @0.00 128 151 PEXK 1 5320.00 118,53 ---evv -vnees 92,74 450 1278 29.49 0.0 128 151 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 1.5 AVE)
48 448
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.78 47.21 5400 -6.79 29.13 34.53 1317 29.62 @.00 128 151 AVERAGE 1 5320.00 10271 ---nvv =omeee B4.92 34.50 1278 29.49 0.00 128 151 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50 of C260

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

20
Mode Band Edge
U-NII-2C_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz
ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
B 56 BAND1—3 B
l | I 5GBAND 13
5.0 50
A P
4 8 W
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 536446 58.67 74.00 -15.33 40.78 34.50 1292 2953 0.80 137 309 PEAK 1 5320.00 104,66 -----v -=--=- 86,87 34.50 178 29.49 0.00 137 389 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 1.5 AVE)
s 1 s
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.80 47.16 54.00 -6.04 29.88 34.53 13.17 29.62 2.0 137 309 AVERAGE 1 5320.00 98.64 ----ev -omeee 80,85 34.50 12.78 29.49 0.00 137 309 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C51 of C260
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
21
Mode Band Edge
U-NII-2A_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 1
15 175
N 3
e T T LT EAND1-.3
B0 7 B0 +
| ¥ V‘w” Y ¥ L "" ¥ “" A M_ M‘m
L 48
Peak
125 05
163
163
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 544293 58.19 74.00 -15.81 40.14 34.52 13.13 29.60 0.0 243 170 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S46L.8 5B.21 68.30 -10.09 4812 3453 1318 29.62 .60 43 178 PEAK 1 5500.00 108,93 ----vv -oeee- 9,77 M55 13,15 M6 000 M43 170 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L [ 55BAND 1---3 AVG)| Lmv
s 1 s
Av ,—./_/_,’_/"‘/-/\’
) 125 125
163 163
8560 5380. 5410, 540, 5410, 5500 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 S457.17 47.25 S4.00 -6.75 29.17 34.53 1307 29.62 0.0 243 170 AVERAGE 1 5500.00 99.28 ----ev -eeee- 8112 3455 1325 29.64 0.00 243 170 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C52 of C260
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21

Mode Band Edge

U-NII-2A_5.47-5.725_802.11ax HE20_CH100_RU26/0_5500MHz

ANT 1+2
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
] | 17 5GBAND -3
B30 I 0
TR T WW“WM*
WMMMWWMWWMW M‘WUNM Pt b et il
484 4MwWMWMMMmMM“MmNWMwmmﬁwwwWW
Peak
125 05
163
163
8560 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5450.53 58.81 74.00 -15.19 40.73 34.53 1316 2961 0.0 128 362 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546543 57.53 68.30 -18.77 39.43 3453 1319 29.62 n.ee 128 382 PEAK 1 5500.00 101,86 -----v -=---- 870 M55 1.5 M6 000 128 30PN
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND 13 (AVG) L [ 55BAND 1---3 AVG)|
s * s e
Ay ,//_"JV/‘/_\/
) 125 125
163 163
8560 5380. 5410, 540, 5410, 5500 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.25 47.16 54.00 -6.04 29.88 34.53 13.17 29.62 @.00 128 32 AVERAGE 1 5500.00 9417 --veev oomees T6.01 3455 13.25 29.64 0.00 128 302 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of C260
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
22
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU26/8_5700MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
i3 i3
L 56 BAND 13 ] | 1 5GBAND -3
50 1 | H\ 1 a0
AR PP PYTRETERCIN NF FPRPY T RPTTR N I [PEIPTRRE ST VI ST V| 1Y WMWMMM'
T T e T S N R
488 4B'BW
Peak
125 125
163 163
s i, 5128, 5730, §752 5785 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5764.26 60.07 68.30 -B.23 40.80 34.92 14.05 2978 0.0 108 296 PEAK 1 5700.00 107,01 ----vv -vnee- 88.47 34.50 13.54 29.86 0.00 108 29 PEAK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I U S P .l 0}
488 SN
Avg Blank F‘/—-/"/—JJV\/‘#\,
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 98.51 ----ev -vmeee 79.97 34.80 13.54 29.80 0.00 100 295 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C260
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
22
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU26/8_5700MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
56 BAND 13 ] | 1 5GBAND -3
50 1 a0
WNWW gt ]
48 488
Peak
125 125
163 163
s i, 5128, 5730, §752 5785 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5756.85 59.84 68.30 -B.46 40.72 3491 13.99 2978 0.00 108 343 PEMK 1 5700.00 100,43 -----v -=nom- BL.94 34.50 13.54 29.80 0.00 100 343 PEAK
11"Le\iel (dBuVim)
1134
95 1
i3
a0
I U S P .l 0}
488 e
AVg B|ank /'/’_,JMA/\’
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 9414 --veev eomeee 75,60 34.80 13.54 29.80 0.00 100 343 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C55 of C260
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23

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU52/37_5180MHz

ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
(il i34 1
95 95
813 813
C 56 BAND1—3 l | N 5GBAND 13
5.0 1 ||Ur 50
4 4MWMMMWWMMMWMNMMWMMMWWWMNuwwwWw“%wm
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514121 5911 74.00 -14.89 41.56 3438 12.47 2938 0.0 209 142 PEXK 1 5180.00 111,28 ----sv -=nee- 93,56 34.45 12.52 2933 0.00 209 142 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 15 (AVG)
44 488
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 518137 4.7 5460 -6.13 30.33 3430 12.40 29.26 0.00 209 142 AVERAGE 1 5160.00 104,02 ----vv -vnee- 86,38 34.45 12.52 29.33 0.00 209 142 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C56 of C260
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=wnas. FCC RF Test Report Report No. : FR332406D

23

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU52/37_5180MHz

ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
J 56 BAND1—3 l | » 5GBAND 13
5.0 1 | ‘ 50
Ity W‘“‘W" b
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.93 59.06 74.00 -14.94 4149 34.40 12.48 2931 0.00 149 304 PEX 1 5180.00 104,51 ---evv -vnees 86,99 34.43 12.51 29.33 0.00 149 304 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 !
813 813
5.0 50
56 BAND 15 (AVG)
4®4 | 488
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5160.06 47.61 54.00 -6.39 30.07 34.30 12.40 29.26 0.00 149 384 AVERAGE 1 5180.00 9717 --eeev eomees 79.56 3443 12.51 2933 0.00 149 304 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C57 of C260
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

24
Mode Band Edge
U-NII-2C_5.25-5.35_802.11ax HE20_CH64_RU52/40_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B 56 BAND1—3 B
l | I 5GBAND 13
5.0 ! 50
iy bbbt
a 4MwMMWMMMWWMMwMMWMMwwmmem»ﬂwwmmwm
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 539120 58.68 74.00 -15.40 40.66 34.50 13.00 2956 0.0 134 142 PEXK 1 5320.00 111,88 -----v -=--m- 901 3450 1278 29.49 0.00 134 142 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 1.5 AVE)
s 1 s
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.48 47.22 5400 -6.78 29.14 3453 1317 29.62 0.0 134 142 AVERAGE 1 5320.00 102,62 -----v -=--=- B4.83 3450 1278 29.49 0.00 134 142 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C58 of C260
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
24
Mode Band Edge
U-NII-2C_5.25-5.35_802.11ax HE20_CH64_RU52/40_5320MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B 56 BAND1—3 B
l | I 5GBAND 13
5.0 1 50
kbt DMt '
48 448
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5450.00 59.27 74.00 -14.73 4120 3453 13.15 2961 0.0 216 313 PEN 1 5320.00 105.80 -----v -=---- 88,01 34.50 178 29.49 0.00 216 313 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 1.5 AVE)
48 448
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545948 47.17 5400 -6.83 29.89 34.53 13.17 29.62 2.0 216 313 AVERAGE 1 5320.00 98.64 ----ev -omeee 80,85 34.50 12.78 29.49 0.00 216 313 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C59 of C260
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samranis. FCC RF Test Report

Report No. : FR332406D

25
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU52/37_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 1
15 175
N 3
(I [ | IR
50 850
LT s e it
49 4MwWMMWMWWWMMMWMWMMMMMMWMMM
Peak
125 05
163
163
£50 £l Bl 0 ¢
Frequency (MHz) 1000 200, 00, 4600, 5800,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor
Mz dBuV/m dBuV/m OB B dB/m B B dB -
1 5458.38 58.53 74.00 -15.47 40.45 34.53 1317 29.62 .00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 GAG5.58 57.82 68.30 -10.48 39.72 34.53 13.19 29.62 .00 1 5500.00 109,80 -----v -=---- 91.64 34.55 13.25 29.64 0.00 307 162 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L [ 55BAND 1---3 AVG)|
s ! s SN
Av ,.—/_/_,dw
) 125 125
163 163
8560 5380. 5410, 540, 100 20, 0. 4600, 5600.
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.% 47,35 S4.00 -6.65 29.27 3453 13.17 29.62 .00 1 5500.00 108,18 ----vv -=nem- BL.94 3455 13.25 29.64 0.00 307 162 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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samranis. FCC RF Test Report

Report No. : FR332406D
25
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU52/37_5500MHz
ANT 1+2
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
] | 17 5GBAND -3
a0 1 50
e NI et
48 4B'BW
Peak
125 05
163
163
£50 £l Bl 0 g
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBw dB/m B 0B dB -
1 5403.93 57.94 74.00 -16.06 39.97 34.50 134 29.57 .00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5460.73 58.29 68.30 -10.01 40.20 34.53 13.18 29.62 .00 1 5500.00 103,54 ----ev -veees 85,38 34.55 13.25 29.64 0.00 138 299 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L [ 55BAND 1---3 AVG)|
s W s D
Av /w
) 125 125
163 163
8560 5380. 5410, 540, 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545971 47.16 S4.00 -6.64 29.88 34.53 13.17 29.62 .00 1 5500.00 96.06 -----v ----m- 77,90 4.5 1325 29.64 0.00 138 299 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
26
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU52/40_5700MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 g
i1 95
i3 i3
| 56 BAND 13 ] | 1 5GBAND -3
50 ||| ‘ 1 a0
I-":IALMMWLI:\
48 488
Peak
125 125
163 163
s i, 5128, 5730, §752 5785 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 573150 59.16 68.30 -9.14 40.34 34.85 13.76 29.79 0.0 27 129 PEMK 1 5700.00 10743 ---eev -onees B8.96 34.78 13.49 29.86 0.00 270 129 PEAK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I U S P .l 0}
488 b —
Avg Blank ’_—/,/_,’ﬂfv
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 99.35 --veev oomeee 80,88 34.78 13.49 29.80 0.00 270 129 AVERAGE
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sPoRTON LAS. Report No. : FR332406D
26
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU52/40_5700MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
Wﬂ \ 56 BAND1—3 l | I 5GBAND 13
5.0 H 1 1 50
paspspblibiug Pl
48 448
Peak
325 35
163 163
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 574424 60.35 68.30 -7.95 4139 3488 13.87 2979 0.0 296 346 PEMK 1 5700.00 102,38 -----v -=nee- 83,83 3478 13.49 29.80 0.00 296 346 PEAK
11"Le\iel (dBuVim)
1138
95 1
813
50
L L. 56 BAND 13 (AVG)
448 e
Avg B|ank /_—/J_/_,‘J‘A/‘/v
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 94,85 ---eev -veees 7631 34.80 13.54 29.80 0.00 296 346 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C63 of C260
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27

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU106/53_5180MHz

ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 {
95 95
813 813
56 BAND1—3 l | N 5GBAND 13
5.0 50
s Mbimtnop
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 512021 59.32 74.00 -14.68 4182 34.34 1244 9.8 0.0 219 135 PEN 1 5180.00 188,33 ----vv -=eem- 99.69 34.45 12.52 29.33 0.00 219 135 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 15 (AVG)
44 488
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5182.30 47.75 S4.00 -6.25 30.31 34.30 12.40 29.26 @.00 219 135 AVERAGE 1 5180.00 108,78 -----v -=--e- 83,14 3445 12.52 2933 0.00 219 135 AVERAGE
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27

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU106/53_5180MHz

ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
56 BAND1—3 l | N 5GBAND 13
5.0 i W 50
byl st Al
48 448
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 512097 58.88 74.00 -15.12 41.37 34.35 12.4 9.8 0.00 130 306 PEAK 1 5180.00 104,48 ----vv -vnee- 86,76 34.45 12.52 29.33 0.00 130 306 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
o5 w5 1
813 813
5.0 50
56 BAND 15 (AVG)
488 488
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5180.89 47.62 54.00 -6.38 30.15 34.30 12.40 29.26 @.80 13 306 AVERAGE 1 5180.00 94,98 ----ev -veee- 7734 .45 1.5 2933 000 130 306 AVERAGE
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FCC RF Test Report

Report No. : FR332406D

28
Mode Band Edge
U-NII-2C_5.25-5.35_802.11ax HE20_CH64_RU106/54_5320MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 ]
95 95
B 56 BAND1—3 B
l | e 5GBAND 13
5.0 1 50
it oy it o
48 448
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5379.72 58.85 74.00 -15.15 40.93 34.50 12.97 2955 0.0 14 140 PEMK 1 5320.00 112,46 ----vv -onees 94.67 34.50 1278 29.49 0.00 144 140 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 1.5 AVE)
s * s
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.21 47.19 S4.00 -6.81 29.11 34.53 13.17 29.62 0.0 144 140 AVERAGE 1 5320.00 102,38 ----vv -=nom- 8451 3450 1278 29.49 0.00 144 140 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C260
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FCC RF Test Report

Report No. : FR332406D

28
Mode Band Edge
U-NII-2C_5.25-5.35_802.11ax HE20_CH64_RU106/54_5320MHz
ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B 56 BAND1—3 B
l | e 5GBAND 13
5.0 50
——
44 4”WMMMwMMHwMMmWMMM“WmMMwwnw
Peak
325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5416.12 58.81 74.00 -15.19 40.81 34.51 13.07 2958 0.0 137 309 PEAK 1 5320.00 108,88 -----v -=---- 91,09 34.50 178 29.49 0.0 137 389 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 1.5 AVE)
48 448
Av
) 325 35
163 163
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.78 47.17 S4.00 -6.83 29.89 34.53 13.17 29.62 2.0 137 309 AVERAGE 1 5320.00 99.43 ---eev oomeee BL70 3450 12.77 29.49 0.00 137 309 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU106/53_5500MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1138 1
15 175
N 3
] | 17 5GBAND -3
50 850
Ltttk e
Wb oo it kst )
4 1 W
Peak
125 05
163
163
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5455.68 58.71 74.00 -15.29 40.63 34.53 13.16 2961 0.0 229 167 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546348 57.53 68.30 -18.77 39.44 3453 1318 29.62 e 229 167 PEAK 1 5500.00 108,82 ----vv -oeee- 90,66 3455 13.26 29.65 0.0 29 167 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L [ 55BAND 1---3 AVG)| LW
s * s
) 125 125
163 163
8560 5380. 5410, 540, 5410, 5500 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.88 47.47 54.00 -6.53 29.39 34.53 1317 29.62 @.00 229 167 AVERAGE 1 5500.00 99.61 ----vv -oeoe- BL.45 34.55 13.25 29.64 0.00 229 167 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C68 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU
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29
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU106/53_5500MHz
ANT 1+2
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
] | 17 5GBAND -3
50 1 7 a0
A Lt b R e ol T TRPEY g A MW
(LR T e L el A el L I
#4 4B.BW
Peak
125 05
163
163
8560 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5369.28 58.40 74.00 -15.60 40.51 34.50 1293 2954 0.0 148 302 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546163 58.12 68.30 -18.13 4@.03 34.53 1318 29.62 0.6 148 382 PEAK 1550000 104,73 --vem woeeee 86,57 4.5 13,15 264 000 143 M PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
5 ik 1
i3 i3
50 a0
56 BAND 13 (AVG) L [ 55BAND 1---3 AVG)|
s ! s I
Av /,_”JM',"\’
) 125 125
163 163
8560 5380. 5410, 540, 5410, 5500 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.68 47.25 S4.00 -6.75 29.17 34.53 1317 29.62 0.0 145 302 AVERAGE 1 5500.00 96.43 ----ev -omeee 7827 4.5 1325 29.64 0.00 148 302 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C69 of C260
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
30
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU106/54_5700MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 g
§15 95
i3 i3
I 56 BAND 13 ] | 1 5GBAND -3
50 3 1 a0
Aot i
48 488
Peak
125 125
163 163
s i, 5128, 5730, §752 5785 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 574489 60.56 68.30 -7.74 4159 3488 13.88 29.79 0.0 268 129 PEMK 1 5700.00 107,68 -----v -=--=- 89.21 3478 13.49 29.86 0.00 268 129 PEAK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I U S P .l 0}
488 bt
Avg Blank f‘/’v/_’_-/’\mrv
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 98.52 ----ev -enee- 80.05 34.78 13.49 29.80 0.00 268 129 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C260
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
30
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_RU106/54_5700MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
56 BAND 13 ] | 1 5GBAND -3
50 1 a0
.hi.m‘.. ”"‘.,,‘,',‘"" e MW
48 488
Peak
125 125
163 163
s i, 5128, 5730, §752 5785 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 574443 59.58 68.30 -B.72 40.61 34.88 13.88 2979 .00 284 343 PEMK 1 5700.00 101,41 ----vv -veeee 8294 3478 13.49 29.80 0.00 284 345 PEAK
11"Le\iel (dBuVim)
1134
95 1
i3
a0
I U S P .l 0}
488 | ]
AVg Blank ’-—/_/’_,JW
125
163
100 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 92,94 --eeev oomeee T447 W78 1349 29.80 0.00 284 345 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C71 of C260
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

31
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full_5190MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
‘ 56 BAND1—3 ] | |~ 5GBAND 13
5.0 WWHMWW 50
4 ) M VT
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54555 68.78 74.00 -13.20 43.22 4.3 12.48 2931 0.6 212 LLPEX 1 5199.00 17,67 ----vv -=-om- 99.02 .46 12.53 29.34 0.0 202 141 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 13 (AVG)
448 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5146.95 50.93 54.00 -3.07 33.37 3439 1248 2931 0.0 212 141 AVERAGE 1 5190.00 98.84 ----ev -emeee BL16 3448 12.55 29.35 0.00 212 141 AVERAGE
Note: The higher Signals which are no mark are within frequency band can be ignored.
Sporton International Inc. (Kunshan) Page Number : C72 of C260
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Pol. Horizontal Fundamental

Lol

134

N 56 EAND 13
it
e |
wl Wl ety m-mAAv J""Mv“ il
Peak Blank

35
163

5190 5244, 5298, 5352, 5406, 5460

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5388.86 58.63 74.00 -15.37 40.78 3450 1299 9.5 .00 202 141 PEMC

Lol

134

915 ‘W’W
B

56 BAND 1.3 (AVG)
Bl

Avg Blank

5190 5244, 5298, 5352, 5406, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5433.3% 43.44 5400 -5.5 30.36 3453 13.16 .61 .00 212 141 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C73 of C260
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31
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full_5190MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
56 BAND1—3 ] | |~ 5GBAND 13
5.0 1 50
i TSk
48 448
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 514245 59.51 74.00 -14.49 4196 3438 12.47 2938 0.0 122 301 PEX 1 5199.00 101,83 ----vv -veee- 8415 3448 12,55 2935 0.0 122 301 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
56 BAND 13 (AVG]
;- s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5167.65 49.08 S4.00 -5.00 3155 3431 12.41 2927 0.0 122 381 AVERAGE 1 5190.00 9409 ----ev -emees T6.40 3448 12.56 29.35 0.00 122 301 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C74 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Pol. Vertical Fundamental
1H|.M(dmlwml
134
97.5%
i 56 EAND 13
i
i —! i
wﬁﬂn\]}m N
il L T u'n”.L:L lwlu"rlnleIMh “ln‘l‘l” sl g
Peak Blank
1§
163
590 5244, 5298 5352 5406 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 543125 5077 74.00 -16.23 39.73 4.5 1301 2959 .60 122 361 PEM
1H|.M(dmlwml
134
915
B3
654 l
L 56 BAND 1.3 (AVG)
i B
Avg Blank
1§
163
590 5244, 5298 5352 5406 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 543555 43.20 54.00 -5.00 30.12 34.53 1316 29.61 @.00 122 381 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,Irehﬁml(dBle] o Level (dBuVim)
138 1134
915 915
03 i 3 i
minl T [ s 1 T [ st
I ] - 1 LT 71 | LU [ - 1 (I |
650 8| 5,
—_ I l oL NS —_C - oL -3
Peak e PRI B ; ‘
S e e
e b i
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10330.00 5474 68.30 -13.5 66,21 37.42 17.57 66.46 0.0 -~ --- Pesk 1 10330.00 55.30 68.30 -13.00 6677 37.42 17.57 G646 0.0 - --- Peak
Sporton International Inc. (Kunshan) Page Number : C76 of C260
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 i 3 i
minl T [ s 1 T [ st
(N E] . _L L T71 \ I ] [ 1 \
650 8| 5,
— L 1= 1 - A — L - 1
—_ - I A B C T THGBAND1-- (AVE) —_ 1
Peak s o ;
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1046060 57.83 63.30 -10.47 69.04 3751 17.64 6636 0.08 - --- Pesk 1 1046009 57.61 68.30 -10.69 68.82 3751 17.64 66.36 0.08 - --- Pesk
Sporton International Inc. (Kunshan) Page Number : C77 of C260
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33

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH54_Full_5270MHz

ANT 1+2

Pol. Horizontal Fundamental

o L€4el ({BuVim) o L8¥el ({BuVim)

1

1
1138 1138 1
95 95
813 813
] | B 5GBAND 13
5.0 1 50
"ﬁv*rhmv‘ihu"-‘ iy .xl \ i “‘M'\H" h r“ 'nmll‘ar‘ A Y
48 448
Peak
325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 584415 59.31 74.00 -14.69 41,99 3419 1236 29.23 0.0 185 155 PEMK 1 5270.00 109.73 ---nev ovmees 91,99 34.50 12.68 29.44 0.00 185 155 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) 5G BAND 1 (AVG)
s : s
Av
) 325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5856.83 49.64 S4.00 -4.36 32.29 3421 1237 29.23 0.0 185 155 AVERAGE 1 52700 100,43 -----v -=nem- 8275 34.50 12.66 29.43 0.00 185 155 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C78 of C260
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Pol. Horizontal Fundamental

1H|.M(dmlwml

138

a5

i SGEAND 13

it

650 ‘

m iy ”M th ul\'l;"l.r“ I' Aw Wl‘" mM
Peak Blank

35

163

500 5308, 534, 5304, 5414, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.70 59.55 74.00 -14.45 4147 353 1317 .62 o.00 18 155 PEMC

Lol

134

M 56 BAND 1.3 (AVG)
i T

Av Blank
9 18

163

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545457 43.65 5400 -5.35 30.57 3453 13.16 .61 .00 185 155 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C79 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU
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33
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH54_Full_5270MHz
ANT 1+2
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
] | - 5GBAND 13
5.0 1 50
48 448
Peak
325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5893.62 59.86 74.00 -14.14 4243 34.29 12.40 29.26 0.0 130 365 PEMK 1 5270.00 105,62 ----vv -=--=- B7.89 34.50 12.66 29.43 0.00 130 385 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) 5G BAND 1 (AVG)
s : s
Av
) 325 35
163 163
sl 5054, 5108, 5162, 506, 5000 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5050.9 49.54 S4.00 -4.46 32.20 34.20 1237 29.23 0.0 130 385 AVERAGE 1 5270.00 9776 ----ev -eneee 80,03 34.50 12.67 29.4 0.00 130 385 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C80 of C260
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Pol. Vertical Fundamental

1H|.M(dmlwml

138

QT.EM"

i SGEAND1 -3

A Rl
650 i
Wb sy

m ki v
Peak Blank

35

163

500 5308, 534, 5304, 5414, 5460

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545155 58.12 74.00 -15.78 40.15 3453 13.15 .61 .00 13 305 PEMC

Lol

134

56.BAND —.'HAb‘%iJ1

Av Blank
9 18

163

5210 5308, 5348, 5364, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545744 4338 5400 -5.62 30.30 3453 1317 .62 000 130 305 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C81 of C260
TEL : +86-512-57900158
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Pol. Horizontal Vertical
meel(dBle] o Level (dBuVim)
138 1134
915 915
03 i 3 i
minl T [ s 1 T [ st
N[ 1 LT 71 | L L LT 1 (I |
650 . 81 65, 1 881
— 1=y oL [N —— S| DI
| 3 1
Peak o i WWM
ISR & vl
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
11053320 %6.12 68.30 -12.18 67.11 37.59 17.70 66.28 0.8 - --- Pesk 1 10540.09 53.13 68.30 -10.17 69.11 37.59 17.70 66.27 0.08 .- - Pesk
Sporton International Inc. (Kunshan) Page Number : C82 of C260
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FCC RF Test Report

Report No. : FR332406D

34
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full_5310MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
] | 1B 5GBAND 13
650 50
b uhrrsert et
48 448
Peak
325 35
163 163
sl 5062, 514, 5186, 5248, 530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 502497 59.81 74.00 -14.19 42.52 3415 1235 2920 @0.60 161 155 PEMK 1 5310.00 106,52 ----vv -=--e- 88,75 34.50 175 29.48 0.00 161 155 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 13 (AVG]
448 - 448
Av
) 325 35
163 163
sl 5062, 514, 5186, 5248, 530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 505442 49.70 S4.00 -4.30 3235 3421 1237 2923 @80 161 155 AVERAGE 1 5310.00 98.12 ----ev ooeee- 80,37 34.50 12.73 29.48 0.00 161 155 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C83 of C260
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Pol. Horizontal Fundamental
1H|.M(dmlwml
134
BT.EMM\
i SGEAND 13
i
wﬁmm
A i s it b die b men il Bk Y
i gl Ao ey i
Peak Blank
1§
163
540 5340, 54, 5400. 5430, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53131 59.98 74.00 -14.00 4213 3450 1287 2.5 .00 161 155 PEMC

Lol

134

N LL,% | 56.BAND 1.3 (AVG)
m M‘ 'm

Av Blank
9 18

163

5310 5340, 5370, 5400, 5430, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 533183 56.64 5400 -1.36 3279 3450 1287 2.5 0.0 161 155 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C84 of C260
TEL : +86-512-57900158
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Report No. : FR332406D

34
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full_5310MHz
ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
] | 1B 5GBAND 13
60— 50
el A M 8 MMMW
f A R AT O M A ol
48 448
Peak
325 35
163 163
sl 5062, 514, 5186, 5248, 530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5012.26 59.12 74.00 -14.88 41.87 3412 1234 2920 0.0 136 306 PEAK 1 5310.00 102,75 ----vv -vnee- B4.98 3450 1275 29.48 0.00 136 306 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
) 56 BAND 13 (AVG]
s : s
Av
) 325 35
163 163
sl 5062, 514, 5186, 5248, 530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 506031 49.55 S4.00 -4.45 3220 34.22 1237 9.4 0.0 136 386 AVERAGE 1 5310.00 9452 --seev oemeee 76,75 3450 1275 2948 0.00 136 306 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C85 of C260
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Pol. Vertical Fundamental
1H|.M(|mlwml
138
97.5”"(‘%",\,\
i SGEAND 13
it
T
L™
a MMWMW"“’I“"Y“W':‘# i gy '1"\";‘1"'
Peak Blank
35
163
530 5340, 5310, 5400, 5430, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 533057 58.43 74.00 -15.57 40.57 3450 1288 29.52 .00 136 306 PEAC

Lol

134

56.BAND 1.3 (AVG)
T

Av Blank
9 18

163

5310 5340, 5370, 5400, 5430, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 53148 4374 5400 -5.26 30.89 3450 1287 9.5 .00 136 306 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C86 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU
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Pol. Horizontal Vertical
mLﬂeI(d&Mm) i Level (4Bu/m)
1138 134
915 975
"3 i "3 i
T T [ st = T [ et
g /) N I I W ) = N NI S —
- 1
— 1T oo [ —3"‘% —_ L o D —3“\%
m M § ol -
Peak ot A oL Morig g Sty —
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 10620.00 5406 74.80 -19.94 6478 37.68 17.77 66.17 0.00 102 173 PEAK 1 10620.00 59.02 74.80 -14.98 €9.74 37.68 17.77 6617 0.00 108 4 PEA
1 10620.08 45.26 54.88 -B.74 55.99 37.68 17.77 6615 0.0 182 173 AVERAGE 1 10620.08 43.85 S48 -5.15 50.57 37.68 17.77 66.17 Q.00 1@ 4 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C87 of C260
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35

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full_5510MHz

ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138 i
15 175
i3 83
] | I 5GBAND 13
650 &1 —
48 T
Peak
125 05
163
163
8560 5382 5414, 5445, 5478, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5458.25 63.31 74.00 -10.69 45.23 34.53 13.17 29.62 0.0 200 146 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5469.13 6193 68.30 -6.37 43.83 3453 13.28 29.63 .60 208 146 PEAK 1 5510.00 187,35 ----vn ooeeee 89.20 4.5 13.26 29.66 0.0 200 146 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
SGEANDL---J[AVQ L L1 56BAND 13 (AVG)
o w b
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.73 58.73 5400 -3.27 3265 34.53 1307 29.62 0.00 209 146 AVERAGE 1 5510.08 97.86 -----v -=-oe- 7971 4.5 13.26 29.66 0.00 200 146 AVERAGE
Note: The higher Signals which are no mark are within frequency band can be ignored.
Sporton International Inc. (Kunshan) Page Number : C88 of C260
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Report No. : FR332406D

TEL : +86-512-57900158
FCC ID : O57TB370FU

Pol. Horizontal Fundamental
IHL\W!I(tll!ll\ll'lln]
1138
BT.EMM‘
1K) \
5.
WWMMWMWMMM
488
Peak Blank
325
163
510 5561, 5612 5663.
Frequency (MHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
Wl g B Bl @ & B B a g
1 S6LE3 5953 6830 .77 40.33 M)
Sporton International Inc. (Kunshan) Page Number : C89 of C260




FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
35
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full_5510MHz
ANT 1+2
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
] | i 5GBAND1---3
50 850
#4 48
Peak
125 05
163
163
8560 532 5414, 5446, 5510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m BB dBw dBm B B B -
1 5437.61 58.15 74.00 -15.85 40.11 34.52 1312 29.60 .00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 GAG9.61 59.59 68.30 -B.71 41.49 3453 13.20 29.63 .00 1 5510.00 108,82 ----vv -=--m- B2.66 34.55 13.26 29.65 0.00 122 299 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
SGEI-\N[H----S[I-\VGJ1 L [ 55 BAND1---3 AVG)|
Av
) 125 125
163 163
8560 5362 5414, 5446, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.69 49.14 S4.00 -4.86 3106 3453 13.17 29.62 .00 1 5510.00 9291 ----ev ooeeee T476 3455 1326 29.66 0.00 122 299 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
97.5%
B3
\ 56 BAND1-—3
80— i
LT R A ——
488
Peak Blank
35
163
5510 5561, 5612, 56653, 5T, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5764.88 60.28 68.30 -B.02 4188 34.92 14.86 2978 0.0 122 299 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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Pol. Horizontal Vertical
mLﬂeI(d&Mm) i Level (4Bu/m)
1138 134
915 975
"3 i "3 i
T T [ st = T [ et
g /) N I I W ) = N NI S —
“ 1
—_ L I 1 oo [ —3"‘% —_ L o D —3“\%
138 i il | il
Peak A A - St s ca
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11620.08 5278 74.80 -20.22 62.29 38.11 18.10 65.72 0.00 112 162 PEAK 1 11620.06 5715 74.80 -16.75 66.76 38.11 18.19 €572 0.00 109 329 PEAK
2 1182008 42.67 54.88 -11.33 5218 38.11 18.18 65.72 .00 112 162 AVERAGE 1 1182008 43.24 5480 -5.76 57.75 38.11 18.18 65.72 .08 189 329 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C92 of C260
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36
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH110_Full_5550MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1138 t
15 175
N 3
] | |- 5GBAND1---3
Bl 2 Bl
L 48
Peak
125 05
163
163
8560 5390. 5430, 5410, 5410, 5550 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5459.51 58.49 74.00 -15.51 40.41 34.53 1317 29.62 0.0 199 154 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S467.51 68.89 68.30 -B.21 41,99 3453 1319 29.62 f.ee 199 154 PEAK 1 5550.00 109,27 ----vn woeee- 9119 M58 13 2970 0.8 199 154 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L L1 55 BAND 1---3 AVG) LA‘
) : I
Av
) 125 125
163 163
8560 5300. 5430, 5410, 5410, 5550 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545051 49.32 S4.00 -4.68 31.24 34.53 13.16 29.61 2.0 199 154 AVERAGE 1 5550.00 99.91 ---eev oomeee BL.B2 34.57 13.22 2978 0.00 199 154 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C93 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
97.5mm
B3
56 BAND1-—3
650 HIE]
ot
488
Peak Blank
35
163
5550 5503, 5636, 5679, 5TIA. 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5743.19 59.09 68.30 -9.21 40.14 34.88 13.86 29.79 0.0 199 154 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C94 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

36
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH110_Full_5550MHz
ANT 1+2
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
] | |- 5GBAND1---3
50 — a0
o, o
L
488
Peak
125 05
163
163
8560 5390. 5430, 5410, 5410, 5550 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 545071 58.10 74.00 -15.99 40.03 34.53 13.15 2961 0.0 171 297 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S467.67 59.33 68.30 -B.95 4125 3453 1319 29.62 n.ee 171 297 PEAK 1 5550.00 101,80 ----vv ---ee- 8L M5 1B B0 em 171 297 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 !
i3 i3
50 a0
56 BAND 13 (AVG) L L1 55 BAND 1---3 AVG)
Y 4 Y eeme e
Av
) 125 125
163 163
8560 5300. 5430, 5410, 5410, 5550 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.51 45.60 54.00 -5.40 30.52 34.53 13.17 29.62 @.00 171 297 AVERAGE 1 5550.00 94,57 -seeev oomeee T6.48 3457 13.22 2978 0.00 171 297 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C95 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Vertical Fundamental
mLeveI(dBllel
138
750
B3
56 BAND1-—3
650 Y X
" [T NT | il
Peak Blank
35
163
5550 5503, 5636, 5679, 5TIA. 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 572835 58.62 6830 -0.68 39.84 3484 1373 1.9 a0 17 297 PEMK

Sporton International Inc. (Kunshan) Page Number 1 C96 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
1 Level {dBuVim)
meﬂ(dBlNIm)
1138
1138
975
915
#3 B8
1O '} G ‘]__\‘ EGBAHDI-III " il
wrd S — ol "1 Ly swot
—F & S NN w0 I — ol
f
8 . . " - T 7 - T T SaBAND -3 (AVE]|
Peak ) e e i wl 1 - N .
! e b
Avg 35
1 ki
16
1000 9200, 1400, 13600. 16800, 16000
Frequency (MHz
e O 7ot . 1o, 13600 150, 100
Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Aux  APos  Tos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Uit Oer Resd At CablePrep A Aos TROs
—Hizmm_dﬂmm_dﬁ_dﬂ_dﬂ_m_deg— Freq Level Line Linit Level Factor Loss Factor Factor Remark
1 11160.00 43.99 74.60 -25.18 58.25 33.16 15.16 65.67 @.80 245 64 PEM T T R TR R T
Mz dBuV/m BWV/m 0B BV dB/m 8 A8 dB o deg
2 1116000 39.74 54.60 -14.26 49.09 38.16 18.16 65.67 0.0 245 64 AVERAGE 1 000 .00 76050 ST B G 6.6 008 W % BN
2 11108.00 39.41 54.00 -14.59 45.76 30.16 15.16 65.67 0.08 103 06 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C97 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
37
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full_5670MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 i
15 175
N 3
] | |- 5GBAND1---3
H f i ) ) Al Bl
e ab g n““ﬂlfn Wbl
#4
488
Peak
125 05
163
163
8560 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 543881 57.59 74.00 -16.41 39.55 34.52 13.12 29.60 0.0 311 132 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S4p441 5883 68.30 -9.47 4874 3453 1308 29.62 e 311 132 PEAK 1 5670.00 107,48 ----vv -oeee- 89.16 1473 13,38 2979 0.8 1 1 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L L1 55 BAND 1---3 AVG) L-,_\_,__
Y L Y
Av
) 125 125
163 163
8560 5414, 5478, 5542 5608, 5670 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545353 43.38 S4.00 -5.62 30.39 34.53 13.16 29.61 @.00 311 132 AVERAGE 1 5678.00 98.39 ----ev -omee- 80.09 34.72 13.37 2979 0.00 311 132 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C98 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
L2 i)
138
97.5%
ik
m SGAAND 13
50 - | ] i

ool U e i Al b fod
WO R R R T

488
Peak Blank
35
163
5670 5689, 5708, 57, 574, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 570743 60.30 68.30 -B.00 4153 3484 1370 B9 om0 31 132 PEM

Sporton International Inc. (Kunshan) Page Number 1 C99 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
37
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full_5670MHz
ANT 1+2
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
] | |- 5GBAND1---3
50 I3 a0
sl g b
L 48
Peak
125 05
163
163
8560 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 586,17 57.89 74.00 -16.11 39.84 34.52 13.14 2961 0.0 164 296 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S465.69 57.80 68.30 -18.50 39.78 34.53 13.19 29.62 0.6 164 296 PEAK 1 567000 104,67 ----vn woeeev 8635 1473 13,38 2979 0.0 164 296 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
o5 w5 !
i3 i3
50 a0
56 BAND 1---3 (AVG) w L L1 55 BAND 1---3 AVG)
Y ] Y I
Av
) 125 125
163 163
8560 5414, 5478, 5542 5608, 5670 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.93 43.42 54.00 -5.58 30.34 34.53 1317 29.62 0.0 164 296 AVERAGE 1 5670.00 94,94 --veev oomeee 76.62 3473 1338 2979 0.00 164 296 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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swaranss. FCC RF Test Report

Report No. : FR332406D

TEL : +86-512-57900158
FCC ID : O57TB370FU

Pol. Vertical Fundamental
IHLevel(dl!n\li'lln]
1138
o ¥
w P
1K)
\ ) |
[ Tt
)
488
Peak Blank
325
163
5670 5689, 5708,
Frequency (MHz)
Linit Read  Ant

Freq Level Line Margin Level Factor

Wl g B Bl @ & B B a g
1 STLEL 59.60 6830 70 4078 MBS

Sporton International Inc. (Kunshan) Page Number : C101 of C260




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
1‘,‘reLtwel(d&J‘ﬂrn] 11“Leve|(umvnn)
1138 138
915 075
#3 B2 3 i)
=TT T [ et W= 111 [T SGRADEY
e N[ L T71 [ " ] A I |
B L
—_ L I f o :W_WD—W% —_ L R - e L)
w TR “ , o
Peak WWWWWW Mo i -
35 75
Avg
163 163
1000 o, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Linit Read b Coble Presmp  Aux APos TROS Linit Over Read Ant Cable Preamp Auwx APos  Thos
Freq level Line Margin Level Factor Loss Factor Factor Renark freq Lewel Line Lnit Level Factor - Loss Factor Factor Renark
_— Mo diin B dul e B B 0w g
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg
1 1134900 5238 74.00 -21.62 6128 33.30 18.34 65.54 0.0 182 52 PR
1 11340.00 53,93 74.80 -20.07 6283 38.30 18.34 65.54 0.00 100 270 PEAK 3 MM G0 SO0 0.0 SLE B30 B SR 000 18 5 AVERGE
2 1134900 46.81 54.88 -7.99 5491 38.30 18.34 65.54 0.0 180 278 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C102 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



=wnas. FCC RF Test Report Report No. : FR332406D

38

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE80_CH42_Full_5210MHz

ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
56 BAND 13 ] | |~ 5GBAND 13
5.0 50
48 448
Peak
325 35
163 163
sl 5042, 5084, 512, 5188, 510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5137.24 59.54 74.00 -14.46 42.01 34.37 12.46 2938 0.0 205 143 PEMK 1 5210.00 99.98 ----ev -oeee- 8226 34.50 12.62 29.46 0.00 205 143 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
5.0 50
5GBAND 13 (AVE) L L,_\,_
448 448
Av
) 325 35
163 163
sl 5042, 5084, 512, 5188, 510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5I45.63 50.9 S4.00 -3.10 33.34 3439 1248 2931 0.0 205 143 AVERAGE 1 5210.00 9139 ---eev oomeee 73,68 3450 12.57 2936 0.00 205 143 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C103 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
n.wwﬁwn\
i SGEAND1--3
it
650 | 1
Qe
488
Peak Blank
35
163
510 5260, 530, 5360, 5410, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545,38 58.93 74.00 -15.07 40.88 3452 1314 .61 om0 W5 143 PEM

Lol

134

I
MY m\

56.BAND 1.3 (AVG)
1 i

Av Blank
9 18

163

510 5260. 530, 5360. 5410, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 541238 43.69 5400 -5.31 30.78 3451 13.06 29.58 @00 W5 143 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C104 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

38
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_Full_5210MHz
ANT 1+2
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 1
813 813
56 BAND 13 ] | |~ 5GBAND 13
5.0 50
bttt g W‘“ Wit
48 448
Peak
325 35
163 163
sl 5042, 5084, 512, 5188, 510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5e49.46 59.78 7400 -14.20 4245 4.0 1236 9.3 0.8 131 361 PEX 1 5210.00 94,86 ----ev -vnee- 7705 .50 157 2936 0.0 131 301 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
1
813 813
5.0 50
) 5GBAND 13 (AVE) @’_,_N
448 448
Av
) 325 35
163 163
sl 5042, 5084, 512, 5188, 510 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5013.97 5e.08 S4.00 -4.00 32.74 3413 1234 2920 0.0 131 381 AVERAGE 1 5210.00 8695 ----vv -vnee- 69.23 34.50 12.61 29.39 0.00 131 301 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5 W\M’Wi m
iy 56 BAND1—3
it
650 | 1
i
a MMAMWWWWM%W iy
Peak Blank
35
163
510 5260, 530, 5360, 5410, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5457.88 58.45 74.00-15.55 40.37 3453 1317 .62 o.e0 131 301 PEMC

Lol

134

5G BAND 1.3 (VG
A .

Av Blank
9 18

163

510 5260. 530, 5360. 5410, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 543638 43.94 54.00 -5.06 30.86 3453 13.17 .62 .00 131 301 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C106 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
mmmmm o Level (dBuVim)
138 1134
915 915
iy 56 BAND 13 B 56EAND 13
S _1 1T S 1
—= 4+ | B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak . WWMMW DWMWWW |
R
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1042000 43.33 68.30 -19.97 59.63 37.46 17.60 66.41 0.08 - - Pesk 1 1042000 44.76 68.30 -23.54 5611 37.46 17.60 6641 0.08 - oo Pesk
Sporton International Inc. (Kunshan) Page Number 1 C107 of C260
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=wnas. FCC RF Test Report Report No. : FR332406D
39
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_ Full_5290MHz
ANT 1+2
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
] | - 5GBAND 13
5.0 1 50
L IR WIRLNTIE WA VSO ; W b oty
L i L1
48 448
Peak
325 35
163 163
sl 5058, 5116, 5174, 5252, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5827.13 6811 74.00 -13.89 42.83 3415 1235 29.22 0.0 164 142 PEXK 1 5299.00 99.66 ----vv -vnom- B1.93 34.50 12.68 29.45 0.00 164 142 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 i
813 813
5.0 50
) 53 BAND 1---3 (AVE)
448 ~ 448
Av
) 325 35
163 163
500 5058, 5116, 5174, 5252, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5eed.22 50.12 S54.00 -3.88 32.88 3411 1233 2920 0.0 164 142 AVERAGE 1 5290.00 9167 ----ev -vmees 7394 3450 1267 9.4 0.00 164 142 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number

: C108 of C260




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
Lw'.ﬂd(dmwml
138
975y w
i SGEAND1 -3
it
650 m {
u WA A st
Peak Blank
35
163
5200 534, 5358, 5362, 5436, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 533150 60.05 74.00 -13.95 4219 3450 1288 29.50 .00 164 142 PEMC

Lol

134

| 56.BAND 1.3 (AVG)
T

Av Blank
9 18

163

5290 5324, 5358, 532, 5426, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 530.61 56.57 54.00 -1.43 3072 3450 1287 9.5 .00 164 142 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C109 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_ Full_5290MHz
ANT
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 *
813 813
] | - 5GBAND 13
5.0 50
bty
48 448
Peak
325 35
163 163
sl 5058, 5116, 5174, 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5039.62 59.92 74.00 -14.08 42.60 34.18 1236 29.22 0.00 1 5290.00 96.08 -----v -=-em- 78.27 .50 12.68 29.45 0.00 125 306 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
1
813 813
5.0 50
| 53 BAND 1---3 (AVE) el LW
448 448
Av
) 325 35
163 163
sl 5058, 5116, 5174, 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5029.45 50.14 S4.00 -3.86 32.85 3416 1235 29.22 0.00 1 5290.00 87.41 ---eev -vmees 69,68 34.50 12.68 29.45 0.00 125 306 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number : C110 of C260




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Vertical Fundamental
IHL\wel(cmll\ll'lln]
138
a5 M‘d
i SGEAND 13
it
650 l
1
u (T RATR Ry SRS
Peak Blank
35
163
5200 534, 5358, 5362, 5436, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 549.70 58.82 74.00 -15.18 40.76 3452 13.15 .61 .00 135 306 PEMC

Lol

134

L 56.BAND 1.3 (AVG)
i y T

Av Blank
9 18

163

5290 5324, 5358, 532, 5426, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5349 49.04 5400 -4.9 3116 3450 1291 29.53 .00 15 306 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C111 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
mLml(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
i 568D 13 i 56BAND 13
iy gy LT S 1L
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak s | o y [T
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10580.00 45.13 68.38 -13.12 S6.02 37.64 1774 66.22 0.0 ---  --- PEMK 1 10530.00 45.03 68.30 -B.27 S5.87 3764 1774 6.2 0.8 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C112 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



samranis. FCC RF Test Report

Report No. : FR332406D

40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full_5530MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
] | N 5GBAND -3
50 850 T
iy
#4
488
Peak
125 05
163
163
8560 5386. 2. 5438, [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freq Llevel Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m BB dBw dBm B B B -
1 5448.20 60.62 74.00 -13.38 42,56 34.52 1315 29.61 .00 Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 GAG458 60.31 68.30 -7.99 42.22 34.53 1318 29.62 .00 1 5530.00 98.54 ----ev ooeeee B0.40 34.56 13.25 29.67 0.00 200 153 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 i
i3 i3
50 a0
5 BAND 13 (AVG) L [ 55BAND 1---3 AVG)|
48 it 4B'BWW
Av
) 125 125
163 163
8560 5386. M. 5438, 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5437.84 50.9% S4.00 -3.10 32.86 34.52 13.12 29.60 .00 1 5530.00 98,81 ----ev -emee- 72,67 .56 13.25 29.67 0.00 200 153 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C113 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
97.5%@,,,\
B3
\ 56 BAND1—3
650 ‘W
W
488
Peak Blank
35
163
530 5617, 5624, 56H. 518, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 54116 59.65 68.30 -3.65 40.72 3487 1385 279 .80 28 153 PEMK

Sporton International Inc. (Kunshan) Page Number 1 C114 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full_5530MHz
ANT 1+2
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
w3 s f
N 3
56 BAND 1 i 1 O ] 7 5GBAND -3
Bl 1 2 Bl T
Pt Vo e s —
#4
488
Peak
125 05
163
163
8560 5386. 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 544046 58.53 74.00 -15.47 40,48 34.52 1313 29.60 0.0 192 308 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S467.64 59.82 68.30 -B.43 4172 3453 1319 29.62 0.8 192 388 PEAK 1 5530.00 93.73 - ooeee- 7560 456 134 2967 080 192 308 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
1
i3 i3
50 a0
56 BAND 1.3 (AVG) 55BAND 1---3 AVG)|
44 : 8
Av
) 125 125
163 163
8560 5386. M. 5438, 5404, 530 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M5.86 49.78 S4.00 -4.12 3173 3452 1314 29.61 0.0 192 388 AVERAGE 1 5530.00 85.46 ----ev -enee- 6733 .56 13.24 29.67 0.00 192 308 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number

1 C115 of C260




swaranss. FCC RF Test Report

Report No. : FR332406D

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
B3
\ 56 BAND1—3
650 ‘ ‘
b A i
488
Peak Blank
35
163
530 5617, 5624, 56H. 518, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5758.55 59.65 68.30 -B.65 40.52 34.91 14.00 2978 0.0 192 308 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number 1 C116 of C260




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy 56 BAND 13 B 56EAND 13
S _1 1T S 1T
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak 8 rvP——— L f T T
b gt
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11060.00 45.00 74.00 -29.00 54.43 33,4 1813 6570 0.8 ---  --- PEMK 1 11060.00 45.55 74.00 -18.45 5498 38,14 18.13 6570 0.8 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C117 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



FCC RF Test Report

sPoRTON LAS. Report No. : FR332406D
41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full_5610MHz
ANT 1+2
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
5 BANR- -
] | My SGRAND1--3
50 1 i a0
L 48
Peak
125 05
163
163
8560 5386, 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 549,64 59.47 74.00 -14.53 4141 34.52 1305 961 000 219 173 PEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546872 59.5% 68.30 -B.75 4145 3453 1319 29.62 n.ee 219 173 PEAK 1 561000 105,71 ----vn woeeee 870 M5 1317 2975 e.m A9 173 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
w5 w5 !
i3 i3
50 a0
56 BAND 13 [AVG) M L Lo 56 BAND 13 AVE] LN
44 | 8
Av
) 125 125
163 163
8560 5386. M. 5438, 5404, 530 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545018 49.9 S4.00 -4.02 3191 34.53 1315 29.61 @.60 219 173 AVERAGE 1 5610.00 95.87 ----ev -oeee- 7785 .61 1307 2976 0.00 219 173 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number

: C118 of C260




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
L2 i)
138
i

=
i
3

03
SGEMD -3
0 ' i

it Il l‘ il LV"M
488
Peak Blank
35
163
530 5617, 5624, 56H. 518, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 57278 59.30 68.30 -9.00 40.53 3484 1370 B9 om0 N9 173 PEN

Sporton International Inc. (Kunshan) Page Number 1 C119 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



=wnas. FCC RF Test Report Report No. : FR332406D

41

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH122_Full_5610MHz

ANT 1+2
Pol. Vertical Fundamenta
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
56 BAND 1 mhgiE I in e - 5GBAND -3
4 f 7 MWWM”W 80
L 48
Peak
125 05
163
163
8560 5386. 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5440.88 59.43 74.00 -14.57 4138 34.52 1313 29.60 0.0 198 306 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5469.80 57.80 68.3 -10.50 39.78 3453 13.20 29.63 Q.80 198 306 PEAK 1 5610.00 10,36 -----v -=---- 8234 3459 1307 2974 0.00 198 386 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0

56 BAND 13 (AVG)
T

- SGEAND 13 AV
88 BVt 488 LL‘““'“*"“

Av
) 325 35
163 163
U U
5350 5386, 541, 5436, 5484, 5530 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5453.86 49.36 54.00 -4.64 3128 34.53 1316 29.61 @.00 195 386 AVERAGE 1 5610.08 9176 ----ev -onee- 705 459 1307 2975 000 198 306 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C120 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




swaranss. FCC RF Test Report

Report No. : FR332406D

Pol.

Vertical

Fundamental

Peak

Lol fulln)

130

134

075 1wt el d

P Y | A

530 5. 5624,

Linit Read At
Freq Level Line Margin Level Factor

Wz dBuv/m dBuv/m 0B dBuV  dB/m
1 576207 60.12 68.30 -B.18 4,95 4.9

Frequency (MHz)

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number 1 C121 of C260




FCC RF Test Report

SPORTON LAB.

Report No. : FR332406D

Pol. Horizontal Vertical
mLeveI(dBqu) , Level (dBuVim)
138 1134
915 915
i O3 i3 GO 13
i gy S LT g gy S LT
1 1 ~ S G BAND 13 (AVG) 1 1 ~ o0 SGBAND 13 (AVG)
08 . g - ]
Peak Wi e (FRTRR——— e
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11220.08 5211 74.80 -20.89 6L.24 38.23 18.25 6.6 0.00 132 185 PEAK 1 11220.00 55.62 74.80 -18.38 6475 38.23 18.25 €5.61 0.00 223 @ PEAK
2 1122008 4449 5488 -9.51 5350 38.24 18.26 65.60 .00 132 185 AVERAGE 1 112008 45.92 S4.60 -B.83 55.80 38.24 18.26 65.60 Q. 213 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C122 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



samranis. FCC RF Test Report

Report No. : FR332406D

42

Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH149_5745MHz

ANT 1+2
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
138 ]
1134
.:—'—"'_'_FF'_FF. 1
975
95
1K
1 i3
e 2 mhgiEIEinE ieeeniinenhE 56 8AND 4
R PRPL A WU B0 =
oy TR A T e Rl Y P T L RS
488
488
325
Peak
3 125
163
5600 5620, 5658, 5687. 516, 5745
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHLET SO.66 G0 060 ALGL ME 1300 M5 0.00 28 155 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.25 56.72 66.48 -11.76 38.49 34.69 13.32 29.78 0.0 282 155 PEMK - . . . .
3 OST06.51 63.16 10712 -43.95 44.63 .79 1354 29.80 0.00 20 155 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.57 69.92 112.20 -42.28 5122 34.83 13.66 29.79 8.0 202 155 PEM 1 574500 111,16 --mvmm =oeee 92,21 M58 1386 2979 0.0 202 155 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
56 BAND 4iAVG)
488 l—~_,_f'_-\_r—
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 102,56 ----vv -vnee- B83.61 34.88 13.86 20.79 0.00 22 155 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C123 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Pol. Vertical Fundamental
el BV ECT )
56 BAND4 .
1138 l
L A fti8 1
975 i
! w5 |
I
M 3 |
: e U L s
i ;“2, pk W"A 0
[ J W
m .n.ﬁu ™ WW
2 poingun?
Peak ]
. 325
163
5600 5629. 5658, 5687. 516, 5745
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dboVju dBuifn @B B/ dgm B B B deg Lot o esd At bl Preamg A Hos TRos
1 ST .60 B30 .68 AL ME 111 BT 08 M 47 PR Freg Level L fargin Level Factor  Loss Factor Factor Renark
1560.54 55.89 G370 -LLBL .66 M40 1332 BB 0.0 3 347 PEM -
3 STAL7D 5B.03 165.78 -47.75 39.55 .78 1350 29.80 0.00 300 347 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 STILAL 6453 11300 -43.67 45.80 M8} 13.67 B9 000 300 347 PEM L 575,00 106,84 -enere <eeeee .89 M8 1385 2979 080 M 37 REN
1‘,mLewel{dl!n\ll'lln]
1138
1
975
b1
650
L . 16 BAKD 4{AvG)
48 L i
Avg Blank i
T
163
1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 575,00 99,75 --eeem ooeeee B0.80 34.88 13.86 2979 .00 3@ 347 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number 1 C124 of C260




swaranss. FCC RF Test Report

Report No. : FR332406D

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
134 1134
915 5
i SGB0 f G0
1A [ [T i 1 an 11 i
e T
I ~ o | SGBAND4AVG R ~ S SGBAND4AVG)
188 al
Peak N A A VR R—— L
Py
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11490.00 59.10 74.80 -14.88 €7.73 3839 1846 G546 000 139 350 PEMC 1 11499.00 58.93 74.00 -15.07 7.3 3039 1840 G546 000 1@ QRN
2 11499.08 49.53 54.88 -4.47 5.12 30.40 18.46 65.45 0.0 239 352 AVERAGE 1 11499.08 43.57 S48 -5.43 57.16 38.48 18.46 65.45 0.0 23 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
"3 i "3 i
T T [ st = T [ et
g /) N I I i g ) jumn N NI S —
2 1 f
—_ L I oo [ —3"‘% —_ L o D —3“\%
488 ro) WM § WW
Peak TRV [ihapigentg
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11570.00 60.24 74.80 -13.76 68.69 38.44 18.50 65.41 0.00 251 285 PEAK 1 11570.00 60.05 74.80 -13.95 68.50 38.44 18.52 €5.41 0.00 34 352 PEAK
2 1157808 50.10 54.88 -3.9 5.5 38.44 18.52 65.41 .00 251 285 AVERAGE 1 11578.08 58.35 S4.80 -3.65 55.80 38.44 18.52 65.41 0.0 354 352 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C126 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



samranis. FCC RF Test Report

Report No. : FR332406D

44

Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

ANT 1+2
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
frid 1138 1
[
975
95
1K
55 B4 B
650 2 l | 56 BAND4
LS I RRCRY SR YN FTY v R 0 rL
488
488
325
Peak
3 125
163
5825 5850, 5875, 5900. 5025, 5950
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1| SEAE SO.84 1.3 5143 405 B4E W 1.9 0.0 166 300 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5868.57 60.73 187.10 -46.37 41.48 35.10 13.94 29.79 Q.08 186 302 PEAK - . . . .
3 SOM44 59.05 B.7L -9.66 39.99 35.19 13.69 29.82 0.00 106 302 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 504494 58.96 66.30 -9.34 39.93 35.22 13.65 29.54 8.00 186 302 PEM 1 5825.00 119,05 ----vv -oeee- 9.5 35.83 144 2978 0.0 o6 30 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I e - L0} L,—\_._
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 10178 ----vv -onee- 82,29 35.83 14.24 2978 0.00 106 302 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C127 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Pol. Vertical Fundamental
1 Level (dBuVim) ”ELMNMWH“
134 11348
T i
PEA |
\'L w5
Hl
2
\“\‘ 5D # I
g : [ T e et I |1
iafiial AP el :."‘].T"‘w. e thrLLrleF fi mu“ " 4 5.0 =
P Y NPT -
WMWW Ll e L
" WM“ W
32! e
Peak ]
. 5
163
5425 5850, 5475, 5900, 5925, 5450
Frequency (MHz)
1000 200, 3400, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dboVju dBuifn @B B/ dgm B B B deg Lot o esd At bl Preamg A Hos TRos
1 SB5.00 55.45 110.90 5245 .04 B.0B W4 B9 B0 LS 193 PEMK Freg Level - Line fargin Level Factor  Loss Factor Factor Renark
1 SHAET 59.05105.56 4651 39.83 3.1 1399 B9 0.0 115 193 PEM -
3OSA69 SBIL OGBSI DB .65 B9 1369 BB .00 115 193 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 590.69 5886 6R.30 0.4 3083 K21 13.66 M4 000 115 193 PEW L SE5.00 10624 =ewere <eeeee 8,05 B 14 978 080 15 193 PEN
”ELMNMWH“
1138
15
b1
650
L . 16 BAKD 4{AvG)
488 PA..—-"""‘*" il
_.-n-"'_'—.-
Avg Blank " P
163
1000 200, 3400, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
LS50 97,48 weeee oeeeee 0 B3 2 T8 000 115 193 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C128 of C260

TEL : +86-512-57900158
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
mLmI(d&Mm] i Level (4Bu/m)
1138 134
915 975
i ] i ]
A am 1 1 [T i M am 11 [ i
1 e e e e s i i g 1
I ~ o SGBAND4AVG) R ~ S SGBAND4AVG)
488 — §
Peak b S Mo onl
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 11650.00 60.69 74.80 -13.31 68.99 38.49 18.58 65,37 @.00 207 @ PEA 1 11650.00 60.97 74.80 -13.03 69.27 38.49 18.58 €5.37 @.00 212 351 PEAK
2 11650.08 50.50 54.88 -3.43 58.82 38.49 18.58 6537 A 2 @ AVERAGE 1 11650.08 50.81 54.80 -3.19 59.11 38.49 18.58 65.37 .80 212 351 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C129 of C260

TEL : +86-512-57900158
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samranis. FCC RF Test Report

Report No. : FR332406D

45

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_5745MHz

ANT 1+2
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
1138
1134 1
— I
975
95
1K
3 i3
650 1 7 l | InE 56 BAND4
T R R 650
488
488
325
Peak
3 125
163
5600 5620, 5658, 5687. 516, 5745
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1SR SOR GR0 0. 405 WA 154 N7 080 15 303 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.84 57.54 69.67 -12.13 39.31 34.69 13.32 29.78 .08 113 303 PEMK - . . . .
3 OSTI9.85 67.35 11086 -43.51 48.66 34.82 1366 29.79 0.00 113 303 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.57 66.19 112.20 -46.01 47.49 34.83 13.66 29.79 @.00 113 303 PEM 1 574500 118,72 --vvum woeeee 9177 .88 1386 2979 080 113 303 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I e - L0} L/\,-
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 102,06 -----v -=--e- 8311 34.88 13.86 2079 0.00 113 303 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C130 of C260
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samranis. FCC RF Test Report

Report No. : FR332406D

45

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_5745MHz

ANT 1+2
Pol. Vertical Fundamenta
L2 (i) : o L8¥el ({BuVim)
56 BAND4
1138
1134
— f
975
95
1K
3 i3
650 i : l | InE 56 BAND4
'WI""NM-‘\ ’..I r“."“.wid‘“',‘” o 550
488
488
325
Peak
3 125
163
5600 5620, 5658, 5687. 516, 5745
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W B e B &0 @h # & & o Linit Read  Ant Cable Preamp Aux APos  TPos
1 SOl SR 6L 1008 .03 MET .7 BT 000 3 3 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.10 56.48 66.38 -11.99 38.25 34.69 13.32 29.78 Q.08 300 347 PEMK - . . . .
3OSTM9.12 67.30 1065 -43.35 48.60 34.80 1365 2979 0.00 300 347 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.86 67.60 112.87 -45.27 48.89 34.83 13.67 29.79 0.0 300 347 PEM 1 574500 104,38 --eem woeeee B5.46 3486 13.81 2979 0.0 e M7 PEK
11"Le\iel (dBuVim)
1134
95 !
i3
a0
56 BAND 4iAVG)
488 l—#*—-,—
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 97,80 ----ev -eeee- 78,85 34.88 13.86 20.79 0.00 300 347 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C131 of C260

TEL : +86-512-57900158
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Vertical
MLM(“M"“] i Level (4Bu/m)
1138 134
915 975
i ] i ]
A am 1 1 [T i M am 11 [ i
e T
I ~ R HDMA\{% R ~ ) __EGBAHDMAV%
wh __|_ g — bl
Peak m‘r\ i Ll m W"T’ b A
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 10499.00 58.9 74.80 -15.04 67.57 38.39 18.46 65.46 0.00 214 O PEAK 1 104%0.00 59.77 74.80 -14.23 68.38 38.39 15.46 €5.46 0.00 193 395 PEAK
2 11499.08 49.50 54.88 -4.41 55.15 38.48 18.46 65.45 Q. 214 @ AVERAGE 1 11499.08 43.54 5480 -5.16 57.43 38.40 18.46 65.45 .08 193 355 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C132 of C260
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swaranss. FCC RF Test Report

Report No. : FR332406D

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
134 1134
915 5
i SGB0 f G0
1A 11 [ i 1 an 11 i
1 B ——— ——— | e — 1
! 53 BAND 4(AVG | 56 BAND 4AVG)
— L 4 - B . g — L 4 1 - B ﬂ
48 TR § A
Peak T e - WINPT St
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 LI570.00 56,67 74.80 -17.13 65.31 30.44 1832 G5.41 000 15 347 PEMC 1 LI570.00 59.17 74.00 -14.83 €7.60 30.44 1850 G541 000 198 3% PEAC
2 11578.08 43.69 54.88 -5.31 57.14 38.44 1852 65.41 0.0 215 347 AVERAGE 1 11576.08 49.71 S4.80 -4.29 5516 38.44 1852 6541 0.0 198 356 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU
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samranis. FCC RF Test Report

Report No. : FR332406D

47

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_5825MHz

ANT 1+2
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
M
975
95
1K
! 55BN s
650 2 Tt l | InE 56 BAND4
“MWWJ YT PR TR 850
488
488
325
Peak
3 125
163
5825 5850, 5875, 5900. 5025, 5950
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEhA4 TL45 U445 4200 5004 4B W43 1.9 0.00 18 304 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5871.80 60.83 186.19 -45.36 41.59 35.11 13.92 29.79 .08 118 304 PEAK - . . . .
3 595.80 56.65 68.30 -11.65 37.59 35.19 13.69 29.82 0.00 113 304 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5930.94 59.41 66.30 -8.89 40.36 35.20 13.68 29.83 8.00 113 304 PEM 1 5825.00 108,80 -----v ---me- 89.34 504 1820 2978 0.0 118 3¢ PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
L L1 55 BAND 4iAvs)
488 L_.—f'—v-u-....a—-
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 101,83 ---nvv -omee- 8234 35.83 1424 2978 0.00 118 304 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C134 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




samranis. FCC RF Test Report

Report No. : FR332406D

47

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_5825MHz

ANT 1+2
Pol. Vertical Fundamenta
L2 (i) : o L8¥el ({BuVim)
i
975
95
1K
; 5GBAND4 B
650 5 3 n | | InE 56 BAND4
bl tten ot 650
488
488
325
Peak
3 125
163
5825 5850, 5875, 5900. 5025, 5950
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W B e B &0 @h # & & o Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SE03 657310080 5190 45,40 B48 4B 1.9 0.00 16 183 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5870.67 59.27 186.65 -47.41 40.82 35.11 13.93 29.79 .08 186 193 PEAK - . . . .
359432 5730 68601148 38.26 35.19 13.69 29.82 0.00 106 193 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5937.82 68.38 66.30 -7.92 4133 35.21 13.67 29.83 8.00 186 193 PEM 1 5825.00 105,18 ----vn woeee- 85,69 35.83 144 2978 0.0 106 193 PEK
11"Le\iel (dBuVim)
1134
95 1
i3
a0
56 BAND 4iAVG)
488 L..-ﬂ«_-—
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5805.00 97.77 --seev oomeee 7828 35.83 1424 2978 0.00 106 193 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C135 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




swaranss. FCC RF Test Report

Report No. : FR332406D

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
134 1134
915 5
i SGB0 f G0
1A 11 [ i 1 an 11 i
e ——— | e — 1
I 4 ~ ) __EGBAHDMAV&]B_‘ R ) ~ ) __EGBAHDMAV;B_‘
483! I PR il ol i - ey
Peak — - ——
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11650.00 59.81 74.80 -14.99 7.3 38.49 18.58 6.7 0.0 6 QPEM 1 11650.00 59.26 74.00 -14.74 7.3 30.49 1858 65.37 0.0 M3 355 PEAC
2 11650.08 50.53 54.88 -3.47 55.83 38.49 18.58 65.37 Q.08 216 @ AVERAGE 1 11650.08 50.58 54.80 -3.42 55.88 38.49 1858 65.37 .00 23 355 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number 1 C136 of C260



samranis. FCC RF Test Report

Report No. : FR332406D

48

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH151_Full_5755MHz

ANT 1+2
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
1138
1134
— h
975
95
1K 3
‘4 i3
60— ) | | InE 56 BAND4
Ao s Bl
488
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 S5 SE LI 0T 40.49 WA 118 N5 0.0 16 301 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.38 57.68 66.55 -10.99 39.45 34.69 13.32 29.78 .08 181 301 PEAK - . . . .
3571889 767111059 -33.88 5.83 4.8 1365 29.79 0.00 161 301 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.28 66.15 111.54 -45.39 47.46 34.80 13.66 29.79 8.0 181 301 PEM 1 579500 107,48 ----vv -oeee- 8343 M489 1394 2978 0.0 1ol 301 PR
11"Le\iel (dBuVim)
1134
1
95
i3
a0
oo swogg |
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5755.00 99,52 -seev oemees 80,39 34.91 14.08 2978 0.00 101 301 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C137 of C260
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swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
Lol B
138 —
97.=‘MWW‘
#3

5GBAND4
% 1o 4

TINTRY T 3
Attt ety i e L

Peak ¥ Blank

5155 5TH4. 5833, 5872 5911, 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.65 56.99 11171 -54.72 37.67 35.08 14.83 29.79 .08 18l 301 PEM
5868.69 59.98 107.67 -47.09 40.73 35.10 13.94 29.79 @.08 1l 30l PEM
5924.26 56.98 66.85 -11.87 37.92 35.19 13.69 29.82 @.08 16l 30l PEM
5933.62 58.69 66.30 -0.61 39.64 35.20 13.68 29.83 @.08 18l 301 PEMK

TR

Sporton International Inc. (Kunshan) Page Number 1 C138 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



SPORTON LAB.

FCC RF Test Report

Report No. : FR332406D

Pol. Vertical Fundamental
1 Level (dBuVim) 1,mLwel{dl!n\ll'lln)
56 BAND4 .
i 1134
il &
7. [“ W s |
Il
. B3 I ]
= ; g g 8y ) 1
bl b, et ko s b e i 1
T e bl Ll ) Lt L kil A Lk
§ A e o s oo
@4 it
32! Ry
Peak ]
3 18
163
5600 5631 5662, 5693, 5724, 5755
Frequency (MHz)
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dboVju dBuifn @B B/ dgm B B B deg Lot o esd At bl Preamg A Hos TRos
| S SO0 BR300 4008 WA 1318 M5 000 10 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565115 57.48 69.15 -11.75 39.17 34.69 13.32 29.78 0.06 100 0 PEAK - . . .
3 STI0.67 614510829 -45.81 43.91 34.80 1357 29.80 0.00 160 0 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.99 66.41 112,95 -46.54 47.78 34.83 13.67 29.79 8.0 100 0 PEAK 1 579500 102,74 --vvvn woeeee 8361 491 1408 2978 0.0 Lo 2 PEAK
1MLwel{dl!n\ll'lln)
134
915 1
B3
650
L . 16 BAKD 4{AvG)
484 »
A Blank e w
\¢] an P W
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5755.00 9478 --veev ovmees 75.65 3491 1400 2975 0.00 108 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C139 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU



swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Vertical Fundamental
1 Level (dBuVim)
1138
—
975 b
813
SGBAND4
i 1 4
bt gyl WA R (bl
ol
3!
Peak Blank
1 3
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 585445 59.44 11215 -52.71 40.12 35.08 14.63 29.79 @.00 lee @ PEAK
1 5B74.54 58.44 185.43 -46.99 39.22 35.11 13.99 29.79 @.0 lee @ PEAK
3 592465 55.99 66.36 -12.57 36.93 35.19 13.69 29.81 €.00 lee @ PEAK
4 5947.27 60.30 68.38 -8.88 4L.27 35.12 13.65 29.84 .08 160 @ PEAK

Sporton International Inc. (Kunshan) Page Number 1 C140 of C260
TEL : +86-512-57900158
FCC ID : O57TB370FU



swaranss. FCC RF Test Report

Report No. : FR332406D

Pol. Horizontal Vertical
mLeveI(dBqu)
134
915
ki
i G0
1A ] [ ] i
B ——H— | — |
_ L ! o o tsow
wh i
Peak PP e YR ST
38
Avg
163
7000 9200, 11400, 13600, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp nt Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Bl 6 W B & @ B oo dg
1 11510.00 56,15 74.80 -17.85 6471 3841 18.47 65.4 000 1 11510.00 G000 74.00 -14.00 6556 3041 18.47 G544 000 11 BREN
2 11510.08 47.47 54.88 -6.53 56.82 38.41 18.48 65.44 .00 1 11510.08 49.00 S4.80 -5.00 57.58 38.48 18.47 65.45 A8 202 8 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : O57TB370FU

Page Number 1 C141 of C260




samranis. FCC RF Test Report

Report No. : FR332406D

49

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH159_Full_5795MHz

ANT 1+2
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
1138 / 138
—~T i
975
95
1K
i3
) — l | InE 56 BAND4
1“‘\".‘ “'L'\‘IHI ‘V“ v ml‘ "l‘h)"‘k'!ildr‘l‘v“llhm i VMV 'ﬁr“r‘"il b 65I0
488 WM
488
325 "
Peak
3 125
163
5600 5630, 5678 M. 5756, 5795
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 OSHLGD 5047 G303 4107 ME 100 0.5 000 18 300 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.51 57.22 66.68 -11.46 38.99 34.69 13.32 29.78 .08 183 302 PEAK - . . . .
357023 57.15165.36 -48.21 38.69 .78 13.48 29.80 0.00 163 302 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.99 56.52 112.95 -56.43 37.81 34.83 13.67 29.79 8.00 183 302 PEM 1 579500 105,57 ----vn woeee- 8611 497 1426 1977 080 103 30 PEK
11"Le\iel (dBuVim)
1134
95 !
i3
a0
I e - L0} L,-«_,.
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 97.69 ---eev oomeee 7815 3499 1432 2977 .00 103 382 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C142 of C260

TEL : +86-512-57900158
FCC ID : O57TB370FU




swaranss. FCC RF Test Report Report No. : FR332406D

Pol. Horizontal Fundamental
Lol B
138 —
aseds) -
N

TRBAND4
5 M 1 ) ;

Al Pl i
it Al u'\My\le“A‘“r ot e

Peak ¥ Blank

5185 5826. 5857, 5868, 5018, 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.99 58.63 110.93 -52.39 39.37 35.08 14.82 29.79 @.08 183 302 PEMK
587495 58.98 185.31 -46.33 39.76 35.11 13.98 29.79 @.08 183 302 PEMK
5923.65 57.47 £9.29 -11.82 38.40 35.19 13.78 29.82 @.08 183 302 PEMK
5933.42 59.12 66.30 -0.13 40.87 35.20 13.68 29.83 @.08 183 302 PEMK
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FCC RF Test Report

Report No. : FR332406D

Pol. Vertical Fundamental
1 Level (dBuVim) 1,mLmrel{ill!ll\ll'lln]
56 BAND4 .
i - 1134
— ol I
975 iy
915 |
|
B3 I ]
Bl 2 ] ‘ CTI T ] U L HGBAND
_WL“J Aeltbigb ! H .Jﬁn..lu Y JramO L Hipelhi 650
Wl i g ¢ i
3 A -
45 W' W.mm s
i T
Peak ]
3 18
163
5600 5639. 5678, 5Mi. 5756. 5795
Frequency (MHz)
1000 0. 0. 4600, 5600. 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dboVju dBuifn @B B/ dgm B B B deg Lot o esd At bl Preamg A Hos TRos
1 SHROD 047 630 0.8 4141 ME 105 N5 000 10 1PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.12 57.87 66.39 -10.52 39.64 34.69 13.32 29.78 0.06 100 1PEX - . . .
3OSTO0.B4 557816531 -49.53 3732 M8 1348 29.80 0.00 160 1PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.17 54.65 111,17 -56.52 35.96 34.82 13.66 29.79 @8.00 100 1PEX 1 5795.00 101,50 ----vv woeee- B9 4.9 143 1077 om0l 1 PEAK
”ELMNMWH“
134
915
B3
650
L . 16 BAKD 4{AvG)
484 e
A Blank e
\¢] an P — Mo
163
1000 0. 0. 4600, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 579500 93,65 ---eem woeee- AN M99 143 977 .0 10 1 AVERAGE
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Pol. Vertical Fundamental
1 Level (dBuVim)
1138
——
a7 gpey
813
56 BAND 4
85 | 1 Z 4
I TRETY mn 3
LT TR DT ONTRP AR W PR A
ol
3!
Peak Blank
1 ki
5195 5626, 5857, 5888, 5018, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5854.52 58.67 111.99 -53.92 38.75 35.08 14.03 29.79 0.06 100 1PEX
2 5871.88 59.12 186.17 -47.85 39.88 35.11 13.92 29.79 @.06 108 1PEX
3 5923.81 56.64 69.15 -12.54 37.58 35.19 13.69 29.62 0.06 108 1PEX
4 5040.78 59.24 66.30 -9.86 40.21 35.21 13.66 29.54 .00 100 1PEX
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Pol. Horizontal Vertical
mLmI(d&Mm] i Level (4Bu/m)
1138 134
915 975
i ] i ]
A am 1 1 [T i M am 11 [ i
[l e e — - | e ———
I 1 ~ o SGBAND4AVG) R ~ S SGBAND4AVG)
Iy ] §
Peak 4ot T
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11599.09 53,74 74.80 -20.26 6216 38.45 18.53 65.40 0.00 216 360 PEAK 1 10599.00 59.82 74.80 -14.15 68.24 38.45 18.53 e5.40 0.0 215 LPEA
2 11599.08 45.35 54.88 -B.65 5377 38.45 18.53 65.40 .00 216 36@ AVERAGE 1 11599.08 50.50 S4.8 -3.50 58.91 38.45 1854 6540 A8 205 1 AVERAGE
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Report No. : FR332406D

50

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE80_CH155_Full_5775MHz

ANT 1+2
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
11
975
95
1K
] i3
650 1 7 | | InE 56 BAND4
Mt il
488
488
325
Peak
3 125
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1S4 S G0 045 4078 WA 1308 BT 000 160 304 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.58 56.93 66.73 -11.88 38.70 34.69 13.32 29.78 .08 100 304 PEAK - . . . .
3S709.90 69.14 103.67 -38.93 50.57 34.80 13.57 29.80 0.00 100 304 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.85 64.52 111.61 -46.49 45.83 34.80 13.66 29.79 8.0 100 304 PEM 1 577500 103,65 ----vn wmeeev Bdp 4.9 1418 2978 0.0 loe 3¢ PEK
11"Le\iel (dBuVim)
1134
w5 1
i3
a0
oL sy
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 9531 --eeev oomees 76,12 3492 14085 2978 0.00 100 384 AVERAGE
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Pol. Horizontal Fundamental

1 Level (dBuVim)

1134

0 WmM Ao

A

g

1 2 SGBAND4
3 \'(ri &F ‘M‘ wp#ﬂm by |
¢ Mr " ‘um% I T 3 .
T sk S iy
ol
3
Peak Blank
1 3
5175 5810. 5045, 5880, 5915, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.63 66.92 111.75 -44.83 47.60 35.08 14.83 29.79 @0.08 160 304 PEMK
5873.70 67.45 185.66 -38.21 48.22 35.11 13.91 29.79 @.08 160 304 PEMK
592428 57.86 066.83 -10.97 38.80 35.19 13.69 29.82 .08 160 304 PEMK
5937.23 59.16 66.30 -9.14 40.11 35.21 13.67 29.83 @8.08 160 304 PEMK
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